@ C F M DTD THIS CATALOGUE IS ONLY APPLICABLE FOR 250SR 2020~2021

NEBULA BLACK 2021 NEBULA WHITE 2021

*COMMONALITY OF 250SR 2020~2021*

“NO DASHBOARD SWITCH ON LEFT HANDLEBAR*
THOSE WITH DASHBOARD SWITCH ARE MODEL 2022~2023



FO1-A  fdE  LOCK KIT

FO18{H B E/LOCK ASSY

6NQ0-011001-0MPO0O

[tem No Parts Number Parts Name(EN) Qty Specification
01 6KM#-011000-8003 LOCK KIT 1
02 30105-050012410 SCREW M5x12 2
03 30006-060012810 BOLT M6x12 2
04 6KJ0-010001 BOLT 2
05 6KM+#-010010-8000 SEAT CABLE 1
06 30102-050008900 INNER HEX SCREW M5x8 2
07 30102-050025900 INNER HEX SCREW M5x25 3
08 6NQ0-011001-0MPQO0 KEY 1 BLANK




FO1-B  8iH LOCKKIT
FO18{F & B/LOCK ASSY
2 q_hi__—_“"—-—-_
1 7
3
6KMV-011020-B001

[tem No Parts Number Parts Name(EN) Qty Specification

01 |6KMV-011000-8601 LOCK KIT 1

02 6KJ0-010001 BOLT 2

03  [30102-050025900 INNER HEX SCREW M5x25 3

04 30102-050008900 INNER HEX SCREW M5x8 2

05 30105-050012410 SCREW M5x12 2

06 30006-060012870 BOLT M6x12 2

07 [6KM#-010010-8000 SEAT CABLE 1

08 |6KMV-011020-B001 KEY 2 BLANK




FO2-A jH§F=§ MUFFLER

FO2 34 % 4 B/MUFFLER COMP

.2
[tem No Parts Number Parts Name(EN) Qty Specification
01  [6KM0-020010 SEAL WASHER, EXHAUST PORT 1
02 |[8010-020001 NUT M8, MUFFLER JOINT 2
03 6KM#-021000-8001 MUFFLER ASSY 1
04 [30006-080035810 BOLT M8x35 2
05 |A000-020005 BUSHING 4
06 |A000-020004 DAMPER, MUFFLER 2




FO3-1

ZFZ2  FRAME

F03-1%2 ¥ R/FRAME ASSY




[tem No Parts Number Parts Name(EN) Qty Specification
01 6KMV-031000-8008-01-0VGO0O FRAME ASSY 1 WHITE+BLACK
01 6KMV-031000-8008-01-0BP00 FRAME ASSY 1 BLACK
03 30902-0401320 RIVET 2
04 6KM0-140107 BOLT 4
05 30204-102810 NUT 1
06 6KM0-030006-1B200 RH MOUNTING BRACKET, ENGINE 1
07 6KM0-030005-1B200 LH MOUNTING BRACKET, ENGINE 1
08 30006-102110110 BOLT 1
09 30006-060012870 BOLT 17
10 30006-060025810 BOLT 2
11 6KM#-030400-8001-0B200 FRONT BRACKET 1
12 6KM0-030310-0B200 SIDE BRACKET ASSY 1
13 6090-030006 SPRING, SIDE STAND 1
14 30208-102010 NUT 1
15 A000-030006 SIDE STAND BOLT 1
16 6KJ0-030503 RUBBER PLUG 2
17 30006-080090810 BOLT 1
18 30204-080810 LOCK NUT 1
19 6KM0-030030-0B200 BRACKET, CANISTER 1
20  |A000-040302 RUBBER DAMPER 3
21 6KM0-030050-0B200 ABS BRACKET 1
22 8010-000004 BOLT M6x14 2
23 [6KM0-030100-2B200 REAR MOUNTING ASSY,FUEL TANK 1
24 [8080-040064 FRONT FENDER DAMPER 1
25 [5BY0-040010 RUBBER SLEEVE 1
26 30006-080045810 BOLT 4
27  |6KJ0-030601-0BP00 BRACKET, REAR LICENSE 1
28  [6NT1-030100-0BP0O0 BRACKET, REAR FENDER 1
29  [6KM#-030110-8000-0BP00 BRAKCET, REAR LICENSE 1
30 6KM#-030040-8002-0B200 LH BRACKET, DEFLECTOR 1
31 6KM#-030050-8002-0B200 RH BRACKET, DEFLECTOR 1
32 30206-080510 NUT M8 2




F03-2 THY#F GEARSHIFT LEVER
ZFSHHGEARSHIFT LEVER |
1
[tem No Parts Number Parts Name(EN) Qty Specification
01 6KM#-140700-8000 GEARSHIFT PEDAL 1
02 6NQ+#-000206-6001 BOLT M6x16 1
03 30303-060112 WASHER 1
04 A000-080006-10000 GASKET 17x24x1.6 1
05 6090-033601 SLEEVE, FOOT PEDAL 1
10 30200-060810 NUT 1
11 30006-060020810 BOLT 1
12 30200-060810 NUT M6 1




FO4-1-A-V1 ZBRMUH1({YEE-TFT) PLASTICS1(DASHBOARD-TFT)

FO4-1% K45 1 /PLASTICS |




[tem No Parts Number Parts Name(EN) Qty Specification
01 6KMV-040002-8500 WINDSHIELD 1
02 6KM#-040003-8001 DECO PART, UPPER GUARD 1
03 6KM#-040001-8001-0VF0O0 UPPER GUARD, HEADLIGHT (MERCURY SILVER) 1 FOR BLACK AND BLUE BIKE
03 6KM#-040001-8001-0VEOO UPPER GUARD, HEADLIGHT (NEBULA WHITE) 1 FOR WHITE BIKE
04 6KM#-040005-8003-0VEOO LH GUARD, HEADLIGHT (NEBULA WHITE) 1 FOR WHITE BIKE
04 6KM#-040005-8002-0BM00 LH GUARD, HEADLIGHT (NEBULA BLACK) 1 FOR BLACK BIKE
04 6KM#-040005-8002-0EPQO0 LH GUARD, HEADLIGHT (TURQUOISE BLUE) 1 FOR BLUE BIKE
05 6KM#-040006-8003-0VEOO RH GUARD, HEADLIGHT (NEBULA WHITE) 1 FOR WHITE BIKE
05 6KM#-040006-8003-0BM00 RH GUARD, HEADLIGHT (NEBULA BLACK) 1 FOR BLACK BIKE
05 6KM#-040006-8002-0EPQO0 RH GUARD, HEADLIGHT (TURQUOISE BLUE) 1 FOR BLUE BIKE
06 6KM#-040004-8001 LOWER DECO PART, HEADLIGHT 1
07 6KM#-040009-8101 DASHBOARD GUARD 1
08 6KM#-040007-8001 LH FRONT DEFLECTOR, HEADLIGHT 1
09 6KM#-040008-8001 RH FRONT DEFLECTOR, HEADLIGHT 1
10 6KM#-040043-8001 LH REAR DEFLECTOR 1 1
11 6KM#-040044-8001 RH REAR DEFLECTOR 1 1
12 6KM#-040070-8000 DECO PART ASSY, DASHBOARD GUARD 1
13 |6KM#-040065-8001 RH VENTILATION PIPE, DASHBOARD GUARD 1
14  |6KM#-040064-8001 RH VENTILATION HOSE, DASHBOARD GUARD 1
15 |30118-420095010 SELF-TAPPING SCREW ST4.2x9.5 3
16 30110-421130010 SELF-TAPPING SCREW ST4.2x13 11
17 8010-000002 TOOL ST4.2 2
18  |6KM#-190001-8000 DECO PLATE, WINDSHIELD 1
19 |A000-040302 RUBBER DAMPER 6
20 9060-040310 PLASTIC CLIPS 4
21 |6KM#-040702-8000 INNER HEX SCREW M6x12 2




FO4-1-B-V2  ¥B¥H41({¢FE-LCD) PLASTICS1(DASHBOARD-LCD)

FO4-13 844 T /PLASTICS |




[tem No Parts Number Parts Name(EN) Qty Specification
01 6KMV-040002-8500 WINDSHIELD 1
02 6KM#-040003-8001 DECO PART, UPPER GUARD 1
03 6KM#-040001-8001-0VEQOQ UPPER GUARD, HEADLIGHT (NEBULA WHITE) 1 FOR BLACK AND BLUE BIKE
03 6KM#-040001-8001-0VF0OO0 UPPER GUARD, HEADLIGHT (MERCURY SILVER) 1 FOR WHITE BIKE
04 6KM#-040005-8002-0BM00 LH GUARD, HEADLIGHT (NEBULA BLACK) 1 FOR BLACK BIKE
04 6KM#-040005-8002-0EPOO LH GUARD, HEADLIGHT (TURQUOISE BLUE) 1 FOR BLUE BIKE
04 6KM#-040005-8003-0VEQQ LH GUARD, HEADLIGHT (NEBULA WHITE) 1 FOR WHITE BIKE
05 6KM#-040006-8003-0BM00 RH GUARD, HEADLIGHT (NEBULA BLACK) 1 FOR BLACK BIKE
05 6KM#-040006-8002-0EPOO RH GUARD, HEADLIGHT (TURQUOISE BLUE) 1 FOR BLUE BIKE
05 6KM#-040006-8003-0VEQOQ RH GUARD, HEADLIGHT (NEBULA WHITE) 1 FOR WHITE BIKE
06 6KM#-040004-8001 LOWER DECO PART, HEADLIGHT 1
07 6KM#-040009-8001 DASHBOARD GUARD 1
08 6KM#-040007-8001 LH FRONT DEFLECTOR, HEADLIGHT 1
09 6KM#-040008-8001 RH FRONT DEFLECTOR, HEADLIGHT 1
10 6KM#-040043-8001 LH REAR DEFLECTOR 1 1
11 6KM#-040044-8001 RH REAR DEFLECTOR 1 1
12 6KM+#-040070-8000 DECO PART ASSY, DASHBOARD GUARD 1
13 6KM#-040065-8001 LH VENTILATION HOSE, DASHBOARD GUARD 1
14 6KM#-040064-8001 RH VENTILATION HOSE, DASHBOARD GUARD 1
15 30118-420095010 SELF-TAPPING SCREW ST4.2x9.5 3
16 30110-421130010 SELF-TAPPING SCREW ST4.2x13 11
17 8010-000002 TOOL ST4.2 2
18 6KM#-190001-8000 DECO PLATE, WINDSHIELD 1
19 A000-040302 RUBBER DAMPER 6
20 9060-040310 PLASTIC CLIPS 4
21 |6KM#-040702-8000 INNER HEX SCREW M6x12 2




FO4-2  ZBfl{42  PLASTICS2

FO4-238 84k T /PLASTICS 11




[tem No Parts Number Parts Name(EN) Qty Specification

01 6KM#-040032-8001 DECO RING, IGNITION LOCK 1

02 6KMV-040029-8002-0B600 FRONT GUARD, FUEL TANK 1

03 6KMV-040027-8004-0BM00 LH GUARD, FUEL TANK (NEBULA BLACK) 1 FOR BLACK BIKE
03 6KM#-040027-8002-0EQQ0 LH GUARD, FUEL TANK (TORQUISE BLUE) 1 FOR BLUE BIKE
03 6KMV-040027-8004-0VEOO LH GUARD, FUEL TANK (NEBULA WHITE) 1 FOR WHITE BIKE
04 30110-421130010 SELF-TAPPING SCREW ST4.2x13 7

05 9060-040310 PLASTIC CLIPS 4

06 6KM#-040028-8003-0BM00 RH GUARD, FUEL TANK (NEBULA BLACK) 1 FOR BLACK BIKE
06 6KM#-040028-8002-0EQQ0 RH GUARD, FUEL TANK (TORQUISE BLUE) 1 FOR BLUE BIKE
06 6KMV-040028-8004-0VEOO RH GUARD, FUEL TANK (NEBULA WHITE) 1 FOR WHITE BIKE
07 6KM#-040031-8003-0BMO0 REAR GUARD, FUEL TANK (NEBULA BLACK) 1 FOR BLACK BIKE
07 6KM#-040031-8002-0EQQ0 REAR GUARD, FUEL TANK (TORQUISE BLUE) 1 FOR BLUE BIKE
07 6KM#-040031-8002-0VEOO REAR GUARD, FUEL TANK (NEBULA WHITE) 1 FOR WHITE BIKE
08 6KM#-040082-8000 SCREW KIT M5 2




F04-3  2BRM43  PLASTICS3

FO4-3% RHEIIT/PLASTICSII T

15




[tem No Parts Number Parts Name(EN) Qty Specification

01 6KM#-040024-8002 RH FRONT INNER PANEL 1

02 6KM#-040023-8002 LH FRONT INNER PANEL 1

03 6KM#-040025-8001 FRONT LOWER FENDER 1

04 6KM#-040015-8003-0BM00 FRONT LH PANEL (NEBULA BLACK) 1 FOR BLACK BIKE
04 6KM#-040015-8002-0EQQ0 FRONT LH PANEL (TURQUOISE BLUE+NEBULA BLACK) 1 FOR BLUE BIKE
04 6KM#-040015-8003-0VEOO FRONT LH PANEL (NEBULA WHITE) 1 FOR WHITE BIKE
05 6KMV-040026-8004-0B600 LOWER GUARD, ENGINE (CARBON WRAP) 1

06 6KM#-040016-8002-0VEOO FRONT RH PANEL (NEBULA WHITE) 1 FOR WHITE BIKE
06 6KM#-040016-8002-0EQQ0 FRONT RH PANEL (TURQUOISE BLUE+NEBULA BLACK) 1 FOR BLUE BIKE
06 6KMV-040016-8003-0BM00 FRONT RH PANEL (NEBULA BLACK) 1 FOR BLACK BIKE
07 6KM#-040056-8001 LH CUSHION BLOCK, FRAME 1

08 6KM#-040057-8001 RH CUSHION BLOCK, FRAME 1

09 6KM#-040058-8001 FILLING CAP 1

10 30110-421130010 SELF-TAPPING SCREW ST4.2x13 9

11 6KM#-040702-8000 INNER HEX SCREW M6x12 4

12 8010-000002 TOOL ST4.2 5

13 6KM#-040081-8000-M1 NUT CLIP M5 2

14  |6NQ#-000205-6001 MOUNTING SCREW, CHAIN GUARD 4

15 |A000-040302 RUBBER DAMPER 2

16 6090-040302 CUSHION SLEEVE 6

17 6090-040303 BUSHING 6




FO4-4  %ErH44  PLASTICS4

FO4-4 34 IV/PLASTICS IV




[tem No Parts Number Parts Name(EN) Qty Specification
01 6KMV-040014-8003-0B600 UPPER DECO PLATE, FRONT RH PANEL 1 CARBON WRAP
02 30110-421130010 SELF-TAPPING SCREW ST4.2x13 13
03 6KMV-040018-8003 INNER DECO PLATE, FRONT RH PANEL 1
04 6KM#-040022-8003-0B800 RH FRONT PANEL, FUEL TANK (MATTE PEARL BLACK) 1 FOR BLACK BIKE
04 6KM#-040022-8003-0BM00 RH FRONT PANEL, FUEL TANK (NEBULA BLACK) 1 FOR BLUE BIKE
04 6KM#-040022-8003-0EPQO0 RH FRONT PANEL, FUEL TANK (TURQUOISE BLUE) 1 FOR WHITE BIKE
05 5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET 4
06 6KM0-120010 T-TYPE BUSHING ASSY 4
07 6KM#-040081-8000-M1 NUT CLIP M5 4
08 A000-040302 RUBBER DAMPER 6
09 30006-060025810 BOLT M6x25 4
10 6KMV-040033-8700 BRACKET, T-BOX 1
11 6KM#-040021-8003-0B800 FUEL TANK FRONT LH PANEL (MATTE PEARL BLACK) 1 FOR BLACK BIKE
11 6KM#-040021-8003-0BMO0 FUEL TANK FRONT LH PANEL (NEBULA BLACK) 1 FOR BLUE BIKE
11 6KMV-040021-8006-0EPO0O FUEL TANK FRONT LH PANEL (TURQUOISE BLUE) 1 FOR WHITE BIKE
12 6KMV-040017-8003 INNER DECO PLATE, FRONT LH PANEL 1
13 |6KMV-040013-8003-0B600 UPPER DECO PLATE, FRONT LH PANEL 1 CARBON WRAP
14  [6KMV-040059-8004-0BM0O SERVICE COVER, OIL FILTER (NEBULA BLACK) 1 FOR BLACK AND BLUE BIKE
14  |6KMV-040059-8004-0VEOO SERVICE COVER, OIL FILTER (NEBULA WHITE) 1 FOR WHITE BIKE
15 6KM#-040082-8000 SCREW KIT M5 1
16 |30110-420130070 SELF-TAPPING SCREW ST4.2x13 2
17 6WWV-046901-5000 INNER HEX SCREW M6x20 2
18 6090-040303 BUSHING 2
19 6090-040302 CUSHION SLEEVE 2




FO4-5 ¥BEMHS5  PLASTICSS

FO4-5% 4+ VI/PLASTICS VI




[tem No Parts Number Parts Name(EN) Qty Specification

01 30102-060012870 SCREW M6x12 6

02 |6KM#-040036-8001 RH MIDDLE DECO COVER 1

03  |6KM#-040042-8002-0B800 RH PANEL (MATTE PEARL BLACK) 1 FOR BLACK BIKE
03  |6KM#-040042-8002-0BM00 RH PANEL (NEBULA BLACK) 1 FOR BLUE BIKE
03  |[6KM#-040042-8002-0EPOO RH PANEL (TURQUOISE BLUE) 1 FOR WHITE BIKE
04 |9060-040310 PLASTIC CLIPS 2

05 30006-060025810 BOLT M6x25 2

06 [5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET 2

07 |6KM#-130105-8001 RH DECO PLATE, FRONT SEAT 1

08 [30110-421130010 SELF-TAPPING SCREW ST4.2x13 6

09 6KMV-040034-8002 BATTERY BOX 1

10 [8010-000004 BOLT M6x14 5

11 |6KM#-130104-8001 LH DECO PLATE, FRONT SEAT 1

12 |6KM#-040041-8002-0B800 LH PANEL (MATTE PEARL BLACK) 1 FOR BLACK BIKE
12 |6KM#-040041-8002-0BM0OO LH PANEL (NEBULA BLACK) 1 FOR BLUE BIKE
12 |6KM#-040041-8002-0EPOO LH PANEL (TURQUOISE BLUE) 1 FOR WHITE BIKE
13 |6KM#-040055-8002 LOCK SEAT, SEAT LOCK 1

14  |6KM#-040035-8001 LH MIDDLE DECO COVER 1




Fo4-6  ¥#BfHH6 PLASTICS6

FO4-6 ¥R VI/PLASTICS VI




[tem No Parts Number Parts Name(EN) Qty Specification

01 6KM#-040039-8001 FRONT MIDDLE CONNECTING PLATE, PANEL 1

02 6KM#-040062-8001 FRONT RH CONNECTING PLATE, PANEL 1

03 6KM#-040061-8001 FRONT LH CONNECTING PLATE, PANEL 1

04 6KM#-040047-8001 REAR FENDER 1

05 6KM#-040051-8001 LOWER DECO PART, REAR FENDER 1

06 6KM#-040045-8002-0VEOO LH TAIL GUARD (NEBULA WHITE) 1 FOR WHITE BIKE

06 6KM#-040045-8002-0VF00 LH TAIL GUARD (MERCURY SILVER) 1 FOR BLACK AND BLUE BIKE
07 6KM#-040049-8001 UPPER DECO PART, REAR FENDER 1

08 9060-040310 PLASTIC CLIPS 6

09 6KM#-040046-8002-0VEOO RH TAIL GUARD (NEBULA WHITE) 1 FOR WHITE BIKE

09 6KM#-040046-8001-0VF0O0 RH TAIL GUARD (MERCURY SILVER) 1 FOR BLACK AND BLUE BIKE
10 6KM#-040066-8001 SPONGE STRAP 1

11 6KM#-040048-8001 UPPER DECO GUARD, TAIL LIGHT 1

12 6KM#-040052-8001 PRESS BLOCK, REAR LICENSE LIGHT 1

13 6KM#-040143-8001 LH REAR DEFLECTOR 2 1

14 6KM#-040144-8001 RH REAR DEFLECTOR 2 1

15 30110-421130010 SELF-TAPPING SCREW ST4.2x13 14

16 30006-060016870 BOLT M6x16 2

17 6090-040302 CUSHION SLEEVE 2

18 6090-040303 BUSHING 2

19 8080-000001 CLASP 2

20 (30118-420095010 SELF-TAPPING SCREW ST4.2x9.5 2

21  |A000-040302 RUBBER DAMPER 2

22 |6KM#-040053-8001 INNER DECO PART, LH TAIL GUARD 1

23 |6KM#-040054-8001 INNER DECO PART, RH TAIL GUARD 1

24 8010-000002 TOOL ST4.2 4




FO5-A

RIRSR(EEH/E)E)

FRONT SUSPENSION

(NEBULA WHITE/NEBULA BLACK)

FO5 i $/FRONT SUSPENSION




[tem No Parts Number Parts Name(EN) Qty Specification
01 A000-050005 RUBBER PLUG 1 1
02 A000-050003 FIXING SCREW, UPPER TRIPLE CLAMP 1
03 A000-050004 WASHER 1
04 6KMV-050001-8102 UPPER TRIPLE CLAMP 1
05 30102-080030860 SCREW (M8x30) 6
06 6KM+#-040702-8000 INNER HEX SCREW M6x12 2
07 30006-060012870 BOLT (M6x12) 4
08 6NQ#-000205-6001 MOUNTING SCREW, CHAIN GUARD 4
09 A000-050006 LOCK NUT 1 1
10 A000-050008 WASHER 1 5
11 A000-050007 LOCK NUT 2 1
12 A000-050009 DUST CAP, UPPER RETAINER 1
13 A000-050100-10000 STEERING BEARING ASSY 2
14 A000-050400 ANTI-DUST CAP, LOWER RETAINING RING 1
15 6KJ0-050300-0BP00 FORNT FORK AND LOWER TRIPLE CLAMP ASSY 1 MAUD SPIRIT BLACK
15 6KJ0-050300-0H300 LOWER TRIPLE CLAMP, FRONT FORK PIPE 1 SILVER BLACK
17 A000-0501A0 STEERING BEARING ASSY 1
18 30110-421130010 SELF-TAPPING SCREW (ST4.2x13) 3
19 6KM#-050009-8001-0BM00 FRONT FENDER FRONT PART (NEBULA BLACK) 1
19 6KM#-050009-8001-0VEQO FRONT FENDER FRONT PART (NEBULA WHITE) 1
20 A000-050011 RUBBER PLUG 2 1
21 6KM#-050011-8001-0B800 FRONT FENDER REAR PART (MATTE PEARL BLACK) 1
21 6KM+#-050011-8001-0BM00 FRONT FENDER REAR PART (NEBULA BLACK) 1
22 6KM#-050200-8100 FRONT RH SHOCK ABSORBER (BLACK COLOR) 1 BLACK COLOR
23 6KM#-050100-8100 FRONT LH SHOCK ABSORBER (BLACK COLOR) 1 BLACK COLOR
24 6KM#-050030-8100 SIDE REFLECTOR 2
25 30102-080040810 SCREW M8x40 2
26 6KM#-030020-8000-0B200 FRONT FENDER LH BRACKET (MATTE BLACK) 1
27 6KM#-030030-8000-0B200 FRONT FENDER RH BRACKET (MATTE BLACK) 1




FO5-B  @I&Z2(Z8Ehk) FRONT SUSPENSION(TORQUISE BLUE)

FO5 i &£/FRONT SUSPENSION 5




[tem No Parts Number Parts Name(EN) Qty Specification
01 A000-050005 RUBBER PLUG 1 1
02 A000-050003 LOCK SCREW, UPPER TRIPLE CLAMP 1
03 A000-050004 WASHER 1 5
04 6KMV-050001-8102 UPPER TRIPLE CLAMP 1
05 30102-080030860 SCREW (M8x30) 6
06 6KM+#-040702-8000 INNER HEX SCREW M6x12 2
07 30006-060012810 BOLT (M6x12) 4
08 6NQ#-000205-6001 MOUNTING SCREW, CHAIN GUARD 4
09 A000-050006 LOCK NUT 1 1
10 A000-050008 WASHER 1 5
11 A000-050007 LOCK NUT 2 1
12 A000-050009 DUST CAP, UPPER RETAINER 1
13 A000-050100-10000 STEERING BEARING ASSY 2
14 A000-050400 ANTI-DUST CAP, LOWER RETAINING RING 1
15 6KJ0-050300-0BP00 FORNT FORK AND LOWER TRIPLE CLAMP ASSY 1 MAUD SPIRIT BLACK
17 A000-0501B0 STEERING BEARING ASSY 1
18 30110-421130010 SELF-TAPPING SCREW (ST4.2x13) 3
19 6KM#-050009-8001-0BM00 FRONT FENDER FRONT PART (NEBULA BLACK) 1
19 6KM#-050009-8001-0VEQOQ FRONT FENDER FRONT PART (NEBULA WHITE) 1
20 A000-050011 RUBBER PLUG 2 1
21 6KM#-050011-8001-0B800 FRONT FENDER REAR PART (MATTE PEARL BLACK) 1
21 6KM+#-050011-8001-0BM00 FRONT FENDER REAR PART (NEBULA BLACK) 1
22 6KM#-050400-8100 FRONT RH SHOCK ABSORBER (GOLD) 1 GOLD
23 6KM#-050300-8100 FRONT LH SHOCK ABSORBER (GOLD) 1 GOLD
24 6KM#-050030-8100 SIDE REFLECTOR 2
25 30102-080040810 SCREW M8x40 2
26 6KM#-030020-8000-0B200 FRONT FENDER LH BRACKET 1 MATTE BLACK
27 6KM#-030030-8000-0B200 FRONT FENDER RH BRACKET 1 MATTE BLACK




REAR SUSPENSION(SHEET METAL)

[ERER(IRE)

Ji & %/ REAR SUSPENSION

F06-B-V2

)
/
L |

\é\/




[tem No Parts Number Parts Name(EN) Qty Specification

01 6KM0-060001-10000 REAR FORK SHAFT 1

02 |6KMV-060010-8001 DUST BOOT COVER 1, REAR SWING ARM 2

03 |6100-060008 OUTER BUSHING, REAR SWING ARM 2

04 |6090-060005 ANTI-DUST RING 2

05  |6KJ0-060003-00001 LH INNER BUSHING, REAR SWING ARM 1

06  |6KJ0-060004-00001 RH INNER BUSHING, REAR FORK 1

07 30204-143810 NUT M14x1.5 1

08 6KMV-060300-C001-0BB00 REAR FORK 1 PLASTIC POWDER
09 30204-102810 NUT M10x1.25 1

10  |A000-050015 WIRE CLIP, FRONT BRAKE FLUID HOSE 2

11 30200-080810 NUT M8 2

12 30004-080060810 BOLT M8x60 2

13 |6KJ0-060002-1BB00 ADJUSTING BLOCK 2 PLASTIC POWDER
14 8010-000004 BOLT M6x14 2

15 |A000-040702 INNER HEX SCREW M6x12 1

16  |6KMV-060007-6001 REAR INNER FENDER 1

17  |6KM0-060410 BRACKET, FENDER 1 ELECTROPHORESIS BLACK
18 30006-060012870 BOLT M6x12 2

19 6KMV-060100-6000-M1-0v000 REAR SHOCK ABSORBER 1

20 30006-102045810 BOLT (M10x1.25%45) 1

21 |6KM0-060201 CHAIN GUIDE 1

22 30006-102050810 BOLT M10x1.25x50 1

23 6KM#-100002-8000 PLUG 2

24 |6KM0-060002 MOUNTING SCREW, CHAIN GUARD 3




- A
FO7 R4 FRONT WHEEL
A%/ FRONT WHEEL
1
¢
0
&
Vi)
Vi
[tem No Parts Number Parts Name(EN) Qty Specification
01 [6KJ0-070002 COLLAR, FRONT WHEEL AXLE 2
02 [6KM#-070100-6002-10 FRONT RIM ASSY 1
03 6KJ0-070024 OIL SEAL 2
04  [30400-01281 BEARING (6301-2RS) 2
05 [3070SH-174700 TIRE 1
06 |6KM#-070103-6001 MIDDLE SPACER, FRONT RIM 1
07 [5190-070030-1000 VALVE, INFLATION 1
08 [6K10-070001-10000 AXLE, FRONT WHEEL 1




FRONT BRAKE SYSTEM (HANGTE)

|zeE(Ans)

=]
HUiBh%% FRONT BRAKE SYSTEM

FO08-B-1

-
-—
-
———

T EAVAE. /
N /

S..qu...’.i == w
,4..2-&,?\\

L
i -
0- Py T




[tem No Parts Number Parts Name(EN) Qty Specification
01 6KJ0-080005 FRONT BRAKE DISC BOLT 5
02 6KJ0-080001-20000 FRONT BRAKE DISC 1
03 6KMO0-0812B0 FRONT BRAKE PAD ASSY 1
05 6KM#-081200-8100 FRONT BRAKE CALIPER ASSY 1
06 A000-080102-2000 WASHER 4
07 30102-102060810 SCREW M10x1.25x60 2
08 7020-081004 BANJO BOLT 1
09 6KM0-081010-30000 FRONT BRAKE FLUID HOSE ASSY 1
10 30204-060810 NUT M6 1
11 30116-040010440 SCREW ASSY M4x10 1
12 6KM0-081102-20000 BRAKE SWITCH 1
13 6090-080127 HALF-CAP BOLT 2
14 6090-080126 HALF COVER 1
15 6090-080124 HANDLE BOLT 1
16 6KM0-081101-20000 BRAKE LEVER 1
17 6KM0-081100-20000 MASTER CYLINDER, HAND BRAKE 1




REAR BRAKE SYSTEM (HANGTE)

JetlanaE(Anfs)
JERIZIAYREAR BRAKE SYSTEM

FO08-B-2-V2




[tem No Parts Number Parts Name(EN) Qty Specification
01  [6KM#-080300-8000-0BP00 BRAKE PEDAL ASSY 1 MAUD SPIRIT BLACK
02 |A000-080006-10000 WASHER 1 1
03 30303-060112 WASHER 1 ®6
04 |30006-060016870 BOLT M6x16 2
05 [6KM0-091200-30000 REAR BRAKE MASTER CYLINDER 1
06 30102-060022810 SCREW M6x22 2
07 |A000-080213-2000 CLIP 2
08  [6KM0-091010-20000 REAR BRAKE FLUID HOSE ASSY 1
09 7020-081004 BANJO BOLT 1
10 [A000-080102-2000 WASHER 4
11 |6KM0-091100-20000 CALIPER, REAR BRAKE 1
12 6KJ0-080002-10000 REAR BRAKE DISC 1
13 |6KJ0-080005 FRONT BRAKE DISC BOLT 4
15 |6KM0-0911A0 REAR BRAKE PAD ASSY 1
16  |A000-080007-10000 WASHER 2 1
18  |6KM0-091204-20000 FLUID RESERVOIR 1
19  |6KM0-091203-20000 SEALING GASKET, FLUID RESERVOIR 1
20  |6KM0-091202-20000 SEALING LINER, FLUID RESERVOIR 1
21 |A000-080229-2000 SCREW, FLUID RESERVOIR CAP 2
22 |6KM0-091201-20000 CAP, FLUID RESERVOIR 1
23 6KM0-091220-20000 FLUID RESERVOIR HOSE 1
24 |6KJ0-084416 HYDRAULIC INDUCTION SWITCH 1
25 |6NTG-080005 RETURN SPRING 1

1

26

30904-0602240

PIN SHAFT




FO8-D MAB®IEHIENER (ABS) MAB BRAKE ASSY (ABS)

WEHE0E R, | HYDRAULIC BRAKE ASSY




[tem No Parts Number Parts Name(EN) Qty Specification
02 6KM#-091100-8001 RAER BRAKE CALIPER ASSY 1
03 6KMV-080004-8500-M1 SPEED SENSOR 1
04 6KJ0-080005 FRONT BRAKE DISC BOLT 9
05 6NTG-080009 REAR GEAR RING 1
06 6KJ0-080002-10000 REAR BRAKE DISC 1
07 30006-060016870 BOLT M6x16 3
08 6KM#-091100-8000-20 BRACKET 1
09 A000-080213-2000 CLIP 2
10 6KM0-091200-30000 MASTER CYLINDER, REAR BRAKE 1
11 A000-080006-10000 WASHER 1 1
12 A000-080007-10000 WASHER 2 1
13 6KM#-080300-8000-0BP0O0 BRAKE PEDAL ASSY 1 MAUD SPIRIT BLACK
14 6NTG-080005 RETURN SPRING 1
15 30303-060112 WASHER 1 06
16 30102-060022810 SCREW M6x22 2 M6x22
17 30006-060025810 BOLT 2 M6x25
18 5020-031002 RUBBER SLEEVE LINER, FRONT LICENSE BRACKET 2
19 5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET 2
20 30006-060012870 BOLT 2 M6x12
21 6KM0-030040-0B200 ABS BRACKET 1 MATTE BLACK
22 6KMV-081500-B000 MAB EXECUTION UNIT 1
23 30102-102060810 SCREW M10x1.25x60 2 M10x1.25x60
24 6KM#-080103-8101 BOLT 7
25 6KM#-081000-8100-20 REATAINER 16
26 6KM#-081200-8100 FRONT BRAKE CALIPER ASSY 1
27 6KJ0-080004 INDUCTION PLATE, COUNTER 1
28 6KJ0-080001-20000 FRONT BRAKE DISC 1
29 6KM#-0812A0-8100 FRONT BRAKE PAD ASSY 1
30 6KM#-081020-8100 OIL OUTLET HOSE, FRONT CALIPER 1
31 6KM+#-081010-8100 OIL INLET HOSE, FRONT CALIPER 1
32 6KM0-0911A0 REAR BRAKE PAD ASSY 1
33 6KMV-081100-B100-M1 MASTER CYLINDER, HAND BRAKE 1
34 6KM#-080002-8000 RUBBER OIL HOSE CLIP 3




35 |6KM#-081040-8100 OIL OUTLET HOSE, REAR CALIPER 1
36 |6KM0-091201-20000 CAP, FLUID RESERVOIR 1
37 |6KM#-081030-8100 OIL INLET HOSE, REAR CALIPER 1
38 |6KM#-081700-8000-M1 HYDRAULIC SWITCH ASSY 1
39 |6KM0-091220-20000 FLUID RESERVOIR HOSE 1
40 |6KM0-091203-20000 SEALING GASKET, FLUID RESERVOIR 1
41  |6KM0-091202-20000 SEALING LINER, FLUID RESERVOIR 1
42  |A000-080229-2000 SCREW, FLUID RESERVOIR CAP 2




FI0 #@ZE%  STEERING SYSTEM

FI0§4., ¥ili & RISTEERING SYSTEM




[tem No Parts Number Parts Name(EN) Qty Specification

01 6KM#-100001-8201-0BP00 BALANCE BLOCK 2

02 30102-060045870 SCREW M6x45 2

03 A000-100010-20000 RH HAND GRIP ASSY 1

04 6KM#-100200-8200-0BP00 RH HANDLEBAR 1

5 6KM#-168000-8201 RH HANDLEBAR SWITCH ASSY 1 for single throttle cable(2020)
05 6KMV-168000-8600 HANDLEBAR SWITCHES ASSY, RH 1 for double throttle cable(2021)
06 30102-060025870 SCREW M6x25 2

07 30102-080030860 SCREW M8x30 2

08 6KM#-100300-8001 THROTTLE CABLE 1 for single throttle cable(2020)
8 6KMV-100600-8500 THROTTLE CABLE 2 for double throttle cable(2021)
09 A000-050015 WIRE CLIP, FRONT BRAKE FLUID HOSE 1

10 6KJ0-100002 CLUTCH PULL BINDING 2

11 6KM#-100100-8204 LH HANDLEBAR ASSY 1

12 6KMV-166000-8003 LH HANDLEBAR SWITCH ASSY 1

13 6FI3-100300-10000 CLUTCH LEVER ASSY 1

14 6FI3-100301 CLUTCH LEVER 1

15 30102-060022810 SCREW M6x22 2

16 A000-100001-10000 LH HAND GRIP 1

17 6KM#-100400-8001 CLUTCH CABLE 1




F11 5%  REAR WHEEL

J5 %/ REAR WHEEL




[tem No Parts Number Parts Name(EN) Qty Specification
01 30204-143810 NUT M14x1.5 1
02 [6KJ0-110001-10000 RH SHAFT SLEEVE, REAR WHEEL 1
03 [6KM#-110100-6002-10 REAR RIM ASSY 1
04  |30500-027800N OIL SEAL FB27x47x7 1
05 [30400-01583 BEARING 6302-2RS 1
06 |6KM#-110103-6001 MIDDLE SPACER, REAR RIM 1
07 6KJ0-110005-20000 REAR WHEEL SHAFT 1
08  |30400-01580 BEARING 6202-2RS 1
09 5190-070030-1000 VALVE, INFLATION 1
10  |3070SH-174800 TIRE 1
11 |6KM0-110004 RUBBER DAMPER, SPROCKET SOCKET 5
12 6KJ0-110003 BOLT 5
13 |6KM0-110003-10000 BUSHING, SPROCKET SOCKET 1
14  |6KM0-110200-10000 SPROCKET SOCKET 1
15  |6KM0-110002-10000 SHAFT SLEEVE, REAR WHEEL 1
16 |3120924 CHAIN 1
17  |6KM#-110005-8003 REAR SPROCKET 1
18 30204-080810 LOCK NUT M8 5




F12-V2 jHf§ FUEL TANK

F12} #/FUEL TANK




[tem No Parts Number Parts Name(EN) Qty Specification
01 6KM#-121000-8000 FUEL TANK ASSY 1
02 6KJV-150900-8001 FUEL PUMP ASSY 1
03 6KM0-120220 HIGH-PRESSURE FUEL HOSE,II 1
04 6090-120220 FUEL FILTER ASSY, EFI 1
05 6KM0-120210 HIGH-PRESSURE FUEL HOSE, 1 1
06 6NQ0-120001 FUEL PIPE, FUEL TANK 1
07 6KJ0-120330-10000 QUICK JOINT 2
09 6KJ0-150902 SEAL WASHER, TOP COVER 1
11 30006-050020810 BOLT M5x20 5
12 6070-120400 CLAMP Dia14.5 4
13 6KM0-120002 RUBBER BUSHING, FUEL TANK 2
14 30204-060810 NUT M6 1
15 6KM0-170200-20001 FUEL LEVEL SENSOR 1
16 30202-060110 NUT M6 4
17 30601-111010 CLAMP Al1 1
18 30006-060025810 BOLT M6x25 2
19 6KM0-120010 T-TYPE BUSHING ASSY 2
20 5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET 2
21 6KM0-120001-10000 ROTATION SHAFT, FUEL TANK 1
22 6090-120221 RUBBER SLEEVE, FUEL FILTER, EFI 1
23 805A-120004 FUEL FILTER, EFI 1




SEAT (NEBULA WHITE)

FEEY(E5¢R)

F13-A

F13M# 5 B/SEAT ASSY




[tem No

Parts Number

Parts Name(EN)

Q
T

Specification

01 |6NTG-200424 INNER HEX SCREW M6x25 2
02 |6KM0-130010 T-TYPE BUSHING ASSY 2
03 |5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET 2
04 |6KM#-130100-8000 FRONT SEAT ASSY 1
05 |6KMO0-130106 RUBBER SLEEVE 1
06 |6KM0-130104 RUBBER DAMPER 2
07 |6KM0-130105 RUBBER DAMPER 2
08 |6KM#-130200-8001 REAR SEAT ASSY 1
09 |6KM0-130204 RUBBER DAMPER 2
10 |30306-060112 WASHER 2
11 [30202-060110 NUT 3
12 |6KM0-130205 RUBBER DAMPER 1




F14

BIFE  FOOTREST

F14 % & M/PEDAL ASSY

¢

A -
[]




[tem No Parts Number Parts Name(EN) Qty Specification
01 [6KM#-140100-8001 FRONT LH FOOTREST BRACKET ASSY 1
02  |6KM#-140030-8000-0BP0O0 REAR LH FOOTREST BRACKET 1 MAUD SPIRIT BLACK
03 [6KM#-140040-8001-0BP00 REAR RH FOOTREST BRACKET 1 MAUD SPIRIT BLACK
04 [6KM#-140200-8002 FRONT RH FOOTREST BRACKET ASSY 1
05 6KM0-140103 BOLT M8x25 4
06 30102-060012810 SCREW M6x12 1
07 |0180-014010 WIRE CLIP 1
08 |6KJ0-140132 RUBBER, LH FOOT PEDAL 1
09 30105-050012410 SCREW M5x12 4
11 |A000-140142 PIN SHAFT Dia 8 2
12 |A000-140106 LOCATING GASKET 2 2
13 5190-037813 SPRING 2
14 [5190-037814 STEEL BALL 2
15 |A000-140104 LOCATING GASKET 1 2
16 30802-00605 CIRCLIP 2 6
17  |6KJ0-140150-2B210 REAR LH FOOTREST ASSY 1 MATTE BLACK
17  |6KJ0-140150-2BP00 LH REAR FOOTREST PEDAL 1 MAUD SPIRIT BLACK
18  |6KJ0-140142 RUBBER ASSY, RH FOOTREST 1
20  [6KJ0-140160-2B200 REAR RH FOOTREST ASSY 1 MATTE BLACK
20  |6KJ0-140160-2BP00 RH REAR FOOTREST PEDAL 1 MAUD SPIRIT BLACK
21 |A000-140141 PIN SHAFT Dia 12 2
22 A000-140103-10000 TORSION SPRING 2
23 30802-00903 SPLIT WASHER 2 9
24 |6KM0-140170 RUBBERS, FOOTREST 2
26 |6KM0-130123 BOLT 2
27  |6KM0-140130-1B200 FRONT LH FOOTREST ASSY 1
27  |6KM0-140130-1BP00 LH FRONT FOOTREST PEDAL 1 MAUD SPIRIT BLACK
29  |6KM0-140140-1B200 FRONT RH FOOTREST ASSY 1
29  |6KM0-140140-1BP00 RH FRONT FOOTREST PEDAL 1 MAUD SPIRIT BLACK
30 30102-080020810 SCREW M8x20 4
31  |6KM#-140001-8001-0BP0O0 BALANCE BLOCK, FOOTREST 2 MAUD SPIRIT BLACK
32 6NTG-200419 BUSHING 4
4

33

6KN0-140002

CUSHION RUBBER




34

30305-050112

WASHER

®»5

35

30102-050030860

SCREW M5x30




ELECTRIC SYSTEM

FEERRSGE

F15

F15 B Z4/ELECTRIC SYSTEM

6F13-170300-10000

6kmv-152700-6400

| ]




[tem No Parts Number Parts Name(EN) Qty Specification
01 |6KM#-150100-8103 MAIN CABLE 1 use with 6FI3-170300-10000
01  |6KMV-150100-8105 MAIN CABLE 1 use with 6KMV-152700-6400
02 |806A-151302 FUSE 10A 3
03 806A-151305 FUSE 15A 6
04 |6KM0-150340 FLASHER 1
05 |8010-150002 CUSHION WASHER, FLASHER 1
06 6070-151200-1000 SIDE STAND SWITCH 1
07 |8010-090005 BOLT M6x16 1
08 7030-150005 TIE BAND 5
09 6KM#-001000-8200 ECU ASSY 1
10 6NT1-150600 HORN 1
11 30006-080014810 BOLT M8x14 1
12 30006-050020810 BOLT M5x%20 2
14  |0HU0-176000 OXYGEN SENSOR 1
15 8010-150003 TIE 5x250 13
16  [9010-120008 FUEL TANK SPONGE 6
17 30006-060012810 BOLT M6x12 3
18 0A80-177000-00001 REGULATOR 1
19  |6KMV-150020-8004 "POSITIVE/NEGATIVE CABLE, START MOTOR 1
20 6FI3-170300-10000 GEAR CONTROL UNIT 1 Refer Sample Picture
20  |6KMV-152700-6400 GEAR CONTROL UNIT 1 Refer Sample Picture
21 |6KJ0-150500 RELAY, STARTER 1
22 [9010-150002 RUBBER RING, AUXILIARY RELAY 5
23 [5BY4-150330 AUXILIARY RELAY 5
24 (31020902 BATTERY 1
25 |0180-014010 WIRE CLIP 2
26  |6090-150500 DIODE, STARTER 1
27  18080-000002 CLIP NUT ST4.8 2
28 |30110-481130010 SELF-TAPPING SCREW ST4.8x13 4
29  |1080-150700 TIE BAND, BATTERY 1
30 [A000-030005 TIE BAND BRACKET, TOOLS KIT 2




F16

KTH

LIGHTS

F16 A5 LIGHT




[tem No Parts Number Parts Name(EN) Qty Specification
01 [6KM#-160400-8000 LH FRONT TURN LIGHT 1
02  |6KNV-160410-8300 LH FORNT POSITION LIGHT 1
03  |6KNV-160420-8300 RH FORNT POSITION LIGHT 1
04 [30001-060016810 BOLT Mé6x16 2
05 6090-040302 CUSHION SLEEVE 2
06 6090-040303 BUSHING 2
07 |[30110-481130010 SELF-TAPPING SCREW ST4.8x13 4
08 [8030-040800-00001 NUT CLIP M6 2
09 [6KM#-160500-8000 RH FRONT TURN LIGHT 1
10 |5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET 2
11 |6KM#-160800-8001 RUBBER SLEEVE, FRONT LICENSE BRACKET 2
12 30206-060510 NUT M6 2
13 |6FIV-160600-6601 LICENSE LIGHT 1
14  |6KMV-160100-8003 HEADLIGHT 1
15  |6KMV-160200-8004 TAIL LIGHT 1
16  |6KM0-160230-00001 REAR REFLECTOR 1
19  |6KM0-160500-00004 FRONT TURN LIGHT, RH 1
20  |6KMO0-160400-00004 FRONT TURN LIGHT, LH 1




F17-A  {Y3E(TFT) DASHBOARD( TFT)

{4ZR/DASHBOARD

Vi

[tem No Parts Number Parts Name(EN) Qty Specification

01 6KMV-170100-8204 LCD DASHBOARD

02 [30102-060016810 SCREW M6x16 2




FI18 [ R#0Z&%  COOLING SYSTEM

RH R4 K HRICOOLING SYSTEM ASSY




[tem No Parts Number Parts Name(EN) Qty Specification
01 30006-060020810 BOLT M6x20 2
02 [6KM#-181001-8000 DAMPING RUBBER MAT 3
03 6090-180002 BUSHING 2
04 [6100-180001 CLAMP B24 2
05 [6KM#-180002-8000 WATER OUTLET PIPE, RADIATOR 1
06 6KMO0-180004 CLAMP B28 2
07 [6KM#-180001-8000 WATER INLET PIPE, RADIATOR 1
08 |6KM#-181100-8004 RADIATOR ASSY 1
09 [8030-040800-00001 NUT CLIP M6 2
10 30601-113010 CLAMP A13 2
11 [8010-180024 CAP, WATER FILLER 1
12 |6KM#-180003-8000 CONNECTING PIEP, RESERVOIR 1
13 8010-000004 BOLT Méx14 2
14  |6KMV-180200-8002 RESERVOIR TANK ASSY 1
15 30004-060016130 BOLT M6x16 2
16  |6KM#-181200-8004 FAN MOTOR ASSY 1
17  |6KM#-181000-8004 RADIATOR FAN ASSY 1
18  |6KM#-180210-8000 RESERVOIR TANK CAP ASSY 1




F19-1

[ A WARNING )

gEsepits  WARNING DECAL

~,

Failure to follow these instructions may result in serious

injury or death.

® Read the Owner’s Manual carefully before riding. Do not
attempt todo any improper modification or customization
to the vehicle.

® Always wear helmet and protective gear.

® Use unleaded gasoline of 93 Octane or above.

® Do not touch muffler, radiator and engine when hot. Do
not touch rotating parts such as wheels during running.

® Drive according to road conditions. Slow down in poor
visibility and on slippery road surfaces.

® Have your vehicle serviced or adjusted regularly,
especially the drive chain.

® Do not run the engine at idle for a prolonged period.

® Always start driving atthe 1% gear.

® Shut off the engine when the oil pressure indicatorssis on.

C—-FMOTO

.
N

BNQ#-190002-6001 EUZ209  /

[tem No

Parts Number Parts Name(EN) Qty Specification

01

A000-190102

SAFETY WARNING INSTRUCTION LABEL 1




F19-2 DECAL(NEBULA BLACK- 2020)

—_— NE — TRENE

:l White
B ooex

BEER
AT

-

SKB2-190102-8001~-10

EKN3-190101-8001-10
HEANER

b cppe:
um-norzzo-uoo-w [ rxzzcom=s=sizz=—c ==,
[ s = 2 g
a?."!. 6KN2-190137-8000-10
Q&NgEe
1158

3M 180mc FEBHE

250SRIE =415 5eRs
BENEBERE

6KM#-190100-8102-10M ML R

anux-'og;JJ-accc-:c
ESNUT
51ae8s

6KB2-190134-8000-10
HERNET
143015

= — -/ 4
~————

SKN3-190135-3000-10
ES NNz
Tadv e

6XN3-190134-8000-10
HERET
528%85

6KN2-190127-8001-10
RERE 22
4aTamia

6KN2-190129-8001~-10
2

SkMs-190133-8100-10 -+ i
AR 202 :
915

ew

6KB3-190138-8000-10
i Lk
128%19

3M 180me FAFE



4KB2-1 90106-8001-10

X0 19011 2400110 e AR 0014800110
gt 0 R o

frann 3M 680 BB
174958
ANE=190115~0001=10
%r"u!“l
J SKB3-190107-4001 =10 - 1901 11-8001~10
403 -1 901 04-4001-10
. L AETY -0 RERNEN
53{?&" e QU1 EPERT Y
o8 41942
$N03~190114-8001-10 gy -
AL W12
‘ M9 24-4001+10 190 ctit-10
I* .
S0=1901 18-8001-10 i1 207
bl Ll
202)
$K03-190121-4001-10
A0S 190117-8001~10 ik
rape fnt —
- -
SKNS=190122-8001=10 SAN3-190123-0001-10
sranzv L 401240110
W00 1%

155184



[tem No Parts Number Parts Name(EN) Qty Specification
01 6KM#-190100-8102-10 DECAL ASSY 1
02 6KM#-190101-8001-10 COMMERCIAL NAME DECAL 2
03 6KM#-190102-8001-10 CFMOTO DECAL 2
04 6KM#-190103-8001-10 DECAL 1, LH PANEL 1
05 6KM#-190104-8001-10 DECAL 2, LH PANEL 1
06 6KM#-190105-8001-10 DECAL 3, LH PANEL 1
07 6KM#-190106-8001-10 DECAL 4, LH PANEL 1
08 6KM#-190107-8001-10 DECAL 5, LH PANEL 1
09 6KM#-190108-8001-10 DECAL 6, LH PANEL 1
10 6KM#-190109-8001-10 DECAL 7, LH PANEL 1
11 6KM#-190111-8001-10 DECAL 8, LH PANEL 1
12 6KM#-190112-8001-10 DECAL 9, LH PANEL 1
13 6KM#-190113-8001-10 DECAL 10, LH PANEL 1
14 6KM#-190114-8001-10 DECAL 11, LH PANEL 1
15 6KM#-190115-8001-10 DECAL 12, LH PANEL 1
16 6KM#-190116-8001-10 DECAL 1, RH PANEL 1
17 6KM#-190117-8001-10 DECAL 2, RH PANEL 1
18 6KM#-190118-8001-10 DECAL 3, RH PANEL 1
19 6KM#-190119-8001-10 DECAL 4, RH PANEL 1
20 6KM#-190121-8001-10 DECAL 5, RH PANEL 1
21 6KM#-190122-8001-10 DECAL 6, RH PANEL 1
22 6KM#-190123-8001-10 DECAL 7, RH PANEL 1
23 6KM#-190124-8001-10 DECAL 8, RH PANEL 1
24 |6KM#-190125-8001-10 DECAL 9, RH PANEL 1
25 6KM#-190126-8100-10 MODEL DECAL 2
26 |6KM#-190127-8001-10 FRONT RIM DECAL 2
27  |6KM#-190128-8001-10 RIM DECAL 1 2
28  |6KM#-190129-8001-10 REAR RIM DECAL 2
29  |6KM#-190131-8001-10 RIM DECAL 2 2
30 6KM#-190132-8100-10 ABS DECAL 2
31 6KM#-190133-8000-10 LH DECAL 1 1
32 6KM#-190134-8000-10 RH DECAL 1 1
33 6KM#-190135-8000-10 LH DECAL 2 1




34

6KM#-190136-8000-10

RH DECAL 2

35

6KM#-190137-8000-10

SLOGAN DECAL

36

6KM#-190138-8000-10

DECAL, REAR PANEL




F19-2-C DECAL(NEBULA WHITE-2020)

=S5OSR
XNI-190101-2001 =11

BA RN
aveid

fams e =

mtg;}ﬂ!%lo

g1ed

iM 180mc BN

250SREB=NN1E RS 6KME-190100-8103- 11 MRS LS &R

pal T L L Y )
White
BxA
LR
SNEE B  ~vvronecooucrav e gz

BLACK - PANTONE COOL GRAY 7 C

— N ~190129-8001-11
MO TC SR DN ““lltoa": o
SXN2-190102-8001~11
CRNCTON T2
111917 SAN3-190134-8000~11

nrevE
124%09
- >
L J
SXN3-190132-8000~11 £KN2-190137-8000-10 SXNE-190132-8100~10
o2 ABIRT2
Trauze: AeE® sers

3M 180me XAHE



an-sm:um-u SKB3-190112-4000-10

6KMS=190104-8000-10

e S g

hhge

6KB3=190115-8000-10

%“mm

u-m«::-om-u

" » l
e — e u-mm-«u-u al-ammn
o g:;'?'w 1 uo-mm-«m 1t
—
U
gﬁw*"ﬁ m-'mu-nu-u
03-190117-8000-16 ﬁ:ﬁ L SM03-190120-9000-10
A i G904t

’:&“' ' S1e114



[tem No Parts Number Parts Name(EN) Qty Specification
01 |6KM#-190100-8103-11 DECAL ASSY 1
02 |6KM#-190101-8001-11 COMMERCIAL NAME DECAL 2
03  [6KM#-190102-8001-11 CFMOTO DECAL 2
04 [6KM#-190103-8000-10 DECAL 1, LH PANEL 1
05 [6KM#-190104-8000-10 DECAL 2, LH PANEL 1
06 6KM#-190105-8000-10 DECAL 3, LH PANEL 1
07  |6KM#-190106-8000-10 DECAL 4, LH PANEL 1
08 6KM#-190107-8000-10 DECAL 5, LH PANEL 1
09 6KM#-190108-8000-10 DECAL 6, LH PANEL 1
10 |6KM#-190109-8000-10 DECAL 7, LH PANEL 1
11 |6KM#-190111-8000-10 DECAL 8, LH PANEL 1
12 |6KM#-190112-8000-10 DECAL 9, LH PANEL 1
13 |6KM#-190113-8000-10 DECAL 10, LH PANEL 1
14 |6KM#-190114-8000-10 DECAL 11, LH PANEL 1
15 |6KM#-190115-8000-10 DECAL 12, LH PANEL 1
16 |6KM#-190116-8000-10 DECAL 1, RH PANEL 1
17 |6KM#-190117-8000-10 DECAL 2, RH PANEL 1
18 |6KM#-190118-8000-10 DECAL 3, RH PANEL 1
19  |6KM#-190119-8000-10 DECAL 4, RH PANEL 1
20 [6KM#-190121-8000-10 DECAL 5, RH PANEL 1
21 [6KM#-190122-8000-11 DECAL 6, RH PANEL 1
22 |6KM#-190123-8000-10 DECAL 7, RH PANEL 1
23 [6KM#-190124-8000-10 DECAL 8, RH PANEL 1
24 |6KM#-190125-8000-10 DECAL 9, RH PANEL 1
25 [6KM#-190126-8100-10 MODEL DECAL 2
26  [6KM#-190127-8001-11 FRONT RIM DECAL 2
27  |6KM#-190128-8001-11 RIM DECAL 1 2
28  [6KM#-190129-8001-11 REAR RIM DECAL 2
29 [6KM#-190131-8001-11 RIM DECAL 2 2
30 6KM#-190132-8100-10 ABS DECAL 2
31 [6KM#-190133-8000-11 DECAL, LOWER PANEL 2
32 [6KM#-190134-8000-11 DECAL, REAR PANEL 2




| 33 |ekm#-190137-8000-10 SLOGAN DECAL




F19-2-A  NHE(SFHAAATE-ABS)

DECAL(TURQUOISE BLUE-ABS)

SAB3-190114-8140-12

SKB3-190113-8100-12
2

B3-190106-0100-12

SABS-190112-8100-12

SANS-190100-0108-12

i L33
176%58

GI3-190104-2100-12
b4 LAl
(T T

__/A : 1 - r\, |

§
AN-190114-8100-12 |
HEBETI | ——
1502 |

I

SKB3-190117-8100-12

L

55’!!»
AB-190105-8100-12 ’&"..uga
EPRED 719124
227 3 ”
o
‘ | “.
I ‘—\‘
' | tlllﬂ:qcé'.s-ltoc-u
Xi
' \F— | 1 N A
|
B ' ]
sy T |
v -190109-8100-12
MR- 90108-8100-12 a A
Fre ravE. .&:.gl! 5758

41975
SApa-1 001 19-8100-12
LPRNE N
e r—,

ANE-190125-0100-11
LFAREN
950129

SONE-190118-4100-12 |
2992) | ] I
|

SE3-190121-0100-12 —

v
L |
—) i
£003-1 901 22-8100-12 SNE-1912 3410812 S
EFBNTY ?,f,f."' SKN3-190124-4100-12
280978 LPaETA
1559168
3M 680 XM E

Arge=



— g —— 84

wn [ %45
. BLACK - PANTONE 185C

205K

SNN3-150101-0108-11

b

White - PANTONE Cool Gray 10C

oS PANTONE Cool Gray 4 C

o,

D)

SKBS-190102-0100-12
R
1340

SNN3=1 90100 ~0100-12
ESRET
5520145

LAREDI
s

SN2~ 901 Jo=4000-10

—

—

ESRNZN
1404

4=1901 1010012
Rl
§620108

31041 17-8008-1¢
q‘n“"m
g

SKB3-190129-8000-10

wwlﬂz

408-1 90124~ 400010
RERETIY
e

45 i A

$KB3-190131-8000-10
RERETIN

) M 160me ¥ E5TH

'\ ———
4K83-1 90135000010



o Oemm \ \\, MORE

SNE-199151-0101-12
FTEd R ‘“‘"”."“""" B3-190153-0101-12
131934 W m&tu

.?-mu -§100-12
LENCY

224100 C /
ANNE-1 901 54-8101-12
' “N ﬂ"gi ’ “"‘:
e 152008
== =1
SANE= 001 ad=R 0012
*RENET

o MORE FUN

cAME- 100-12
WAREFU 2
6014



SKB3-190137T-8100-12
QIORE !
269%4)

AN2-190148-0101-12
L0
123%105

SAN3-1 901 45-8101-12

FOON 22
77

CANE-1 901 38-2100-12

DIDRE 1

239945

SENE-19 0% 44-8101~12
?gglfﬂhlla’loz

SKB3-1 901 39-8100-12
EENCPINT
v“o)?
O =BASF
e s nee Swevary
NN FERE DRFE I SEAE
LI
12301
SU83-190147-8101-12 yo108
ERANT
0042

NS0 4 =R100-12
EENCNT
234100



[tem No Parts Number Parts Name(EN) Qty Specification
02 6KM#-190101-8100-12 COMMERCIAL NAME DECAL 2
03 6KM#-190102-8100-12 CFMOTO DECAL 2
04  |6KM#-190103-8100-12 DECAL 1, LH PANEL 1
05 6KM#-190104-8100-12 DECAL 2, LH PANEL 1
06 6KM#-190105-8100-12 DECAL 3, LH PANEL 1
07 6KM#-190106-8100-12 DECAL 4, LH PANEL 1
08 6KM#-190107-8100-12 DECAL 5, LH PANEL 1
09 6KM#-190108-8100-12 DECAL 6, LH PANEL 1
10 6KM#-190109-8100-12 DECAL 7, LH PANEL 1
11 6KM#-190111-8100-12 DECAL 8, LH PANEL 1
12 6KM#-190112-8100-12 DECAL 9, LH PANEL 1
13 6KM#-190113-8100-12 DECAL 10, LH PANEL 1
14 6KM#-190114-8100-12 DECAL 11, LH PANEL 1
15 6KM#-190115-8100-12 DECAL 12, LH PANEL 1
16 6KM#-190116-8100-12 DECAL 1, RH PANEL 1
17 6KM#-190117-8100-12 DECAL 2, RH PANEL 1
18 6KM#-190118-8100-12 DECAL 3, RH PANEL 1
19 6KM#-190119-8100-12 DECAL 4, RH PANEL 1
20 6KM#-190121-8100-12 DECAL 5, RH PANEL 1
21 6KM#-190122-8100-12 DECAL 6, RH PANEL 1
22 6KM#-190123-8100-12 DECAL 7, RH PANEL 1
23 6KM#-190124-8100-12 DECAL 8, RH PANEL 1
24 6KM#-190125-8100-12 DECAL 9, RH PANEL 2
25 6KM#-190126-8100-10 MODEL DECAL 2
26 |6KM#-190127-8000-10 FRONT RIM DECAL 1 2
27  |6KM#-190128-8000-10 FRONT RIM DECAL 2 2
28 6KM#-190129-8000-10 REAR RIM DECAL 1 2
29 6KM#-190131-8000-10 REAR RIM DECAL 2 2
30 6KM#-190133-8100-12 LH DECAL 1 1
31  [6KM#-190134-8100-12 RH DECAL 1 1
32 6KM#-190135-8000-10 LH DECAL 2 1
33 6KM#-190136-8000-10 RH DECAL 2 1
34 6KM#-190137-8100-12 DID DECAL 1 1




35 |6KM#-190138-8100-12 DID DECAL 2 1
36 |6KM#-190139-8100-12 HEADLIGHT LH GUARD DECAL 1
37 |6KM#-190141-8100-12 LH HEADLIGHT DECAL 1
38 |6KM#-190142-8100-12 HEADLIGHT RELAY BRACKET 1
39 |6KM#-190143-8100-12 RH HEADLIGHT DECAL 1
40 |6KM#-190144-8100-12 MIDDLE DECAL 1
41 6KM#-190145-8101-12 FCC DECAL 2




F19-2-A DECAL(NEBULA BLACK-2021)

= = = A4 ) 2= Ed TR L EE SNl EE | Y B S i B 4 s A i M B
| GEMWV—1 90301 —8500—1 O JLE 10O s#ED 3= s ek = = o) 3RE o kb SR
e = = = 5 R ==F 2y =% A4 # 2= 0 e 52 M B el mx | R, B SRS S 4 #4 = A o A B2
o= GEMYV—1 903 02— 8500—1 O CFMOTO WY 13 4+2 0 = JLE 1L OO s ED e s sl - B = ¥ IRE sk R
15 =] = B = =i By = A A=} = = S2 LI = g TE = o B S T R kA L B A A B
o GEMV 190326 A 000 — 10 A Sl 8512 -2 He 110 HE Y e == & HH =) = O ok EEE

L
TE e Tk SR _——

|

r— = = 5 = =i =

I
)
.-

A4 3} e EoLE = R o I B A Al = e HhEs S E kB
= Pr. GEMY— 190337 —8500— 10 1 Y 11 5+8 = Hel 10 HE s e Bk == E

= | B £ S A 4 BN




o [ o~ I ovoes

ErE Whita ~————  JJHitE
[7] [T [ #% [re [®R[ ww [swen[vwus [ensvsn] waswes |
|u| |mlr-wusu|-amo—|u|qi kA |vu|u| 2 |_Lu|w-w|q¢¢:| e | - | sxaik |
EE
[r=] ne [ ex [re o] wn [swes[ssus [usewsn] snsnes |

|uu |nur-|ww:-ﬁwu-|u|alulul:n ||sucu| 2

|_LHW¢IHU|!%%E| =r| L L | 28 |

= ns [ ex [re [ea] #w [swea[esus[cnsvan] epsmea |
|z2 |nlr-wmzn-mnn-|n a1 |u=¢|2| 2 | Helln |Il'xac.i| = | o | EREE |
[_]
DRBHR —_—
[r] ns [ #x [re[ea] we [swea]esus[sssnsn]ensmea]

|=2|u|w—wm:r—um—m| R |||=du| 2 | Hello |1m.l| il | L |lr—l-$!ﬁl'|

it BEg I, RRETARCEY, FHREREImE

e K

LIE]

04

6KMV-190300-A000-10 /M5 38 B B

ExERE

[r=] ns [ ex [=e [w&] wwx [swes[esus [enswsn]enswes |
|:.'|u|\r-|wss:-x:uw|u| LEEL A LT ) |_Lu|mllul|!'ttﬁ| =W | L 1] | sREk |
& § i i = 2
w:n Ri |m& HH i Lt hbi:hb:f.!h‘ ':’::" Y m% P Re |®R e *TmE |Esuy |ussvEs | mnewea
il | sreminn | 2 [momea smo | £ %8 [0 i %
ewn oo B [ —— ——— — e S [sl-1mms-son-i0 [ A RER ] [dme | 1 | LEomm@ ERtE AN L Ll ik
- - - 2 |mRM- 10 A -R00-10 (AR R | S | 1 JLEIOME Eees |[euN L] SRRk
23 : -
(=] nw | &x | re [em|  wn  |swes [esus [esswsv|enswea|
[ = [mw-voscsme ] remean [uwis] o [ jnimen [s2es [orue| ew | szes |
[ ——
[ [ [ k& [R:[®&] we | swss | e |
L2 ns 1] L) SEER (W B (wesWE (wesyes
[ v -os-sw-n[geeal [sow] @ |sosouwm|srceBtesas[arus]| Ghe | axme | le Imr-:wm«m-wlrﬂunrll Fe— I PP I"::“I '.u! I :t“ I
h————— |
7] % ER [ R [sR]  wm T [Wwns[wasvan[snsrea| |nu| = | P | R |a| | e |.ru|| |r-un_¢ | ra.nn| EREFES |
|26 [mw wom-swo- o e mrn Blsez] 2 iomowsmo|sxsenensssorns| Gxe | sxee | |ﬂ R —— | ErEER ||:h\tw| 1 |_Lu|w-w |,“c“| =% | T | Py
R gy
Lol n% ld R4 |ER i SWEE | SN (T ER N T Ea
03 | SNV - 190 B0 10 | R ER T [ 1Teen | 1 | JLEImeE (e e L L bt
08 | - 1m0 0010 | AEEET | seear | 1 | JLEmem (e e /e REE
05 | - 1m0 oo 10 | AREEEN (asease| 1 | JLEImeE (e | D /e REE
08 | S - 1m0 0010 | AERRN [ S | 1 | JLnmem (see o L L Eed 1
of | EW-1me im0 10 | AEREY (238024 1 | JLBmem (F et (D L L Eed 1
O | - 1m0 0010 | AN | Stem | 1 | JLEimem (SaeE o L L Eed 1
o3 | s -wmes-mon- 10 | AEEEal | s | 1 | Lmmem |Sxes |osEn | s Err T
10 [mw-1om-moo- 1o | A | sss | 1 [ Lmess (Sees |osEw | s Err T
11 |- 1o - moo- 1o | APERAT | seso | 1 | mmem (Sxes osEw | s Err T
12 | =190 0010 | AN [ 120e73 [ 1 | JLEem |Saes | Delm | L XA
13 | =190 0010 | AN | 2ee | 1 | JLEwsm |SaeE | DeEE L L EXEE
L4 | -0 S oo 10 | AR | v (1 | JLEIEm |ERRE | o EE /e REE
16 | -0 e oo 10 | AR ] [ autess (1 | JLEImEm |SEARE |0l L L bt
18 | - 1o T oo 10 | T [ 1sse (1 | JLEIEE | SRR |0l L L bt
LT | - e - 0010 | A 1esezn( 1 | JLEImEE |EERE |0l s et b
LH | - 1e - e 10 | AR stexm (1 | JLEImEE |EERE |0 EE s et b
19 | - 19wz - moo- 10 | FEaY | mese | 1 | Lmmem [Eees | osEw | s ERRE
20 | - wmee-moo- 10 | SRR |2ssesz| 1 | Lamem |Sats | osEn | s ERRE
21 | mw-emzs-son- 10 | SRRl |ssim | 1 | Lames [Sxes | osEn | m8 ERRE




= = = ESg o= = A 4 ) FEE R (RN EEULEE (RN S E A | RS S e
23 ([GEMV—-190327-8500—10 | BTSS AWML AE | 474181 2 SO#B+3M SO0S0 e e ah | 2D Ao Sl EE 850 A HE ¥ B
25 |[GEMV—-190329-8500—10 | IE¥e $EELFE | 450=1 72 =2 BO#B+3M SOS0 | 3E % fh | 2D A5 EE B30 HE ¥ B el

—

\“

B = =] = 45 B R =F = 4 # S =R RS OIL A | R e LA | B S A B
= | GEMY—1 903 28— 8500—1 0 | #E NS 3£ 1 330%22 = SOaB+3M 9080 | HFE A il 82 & 0 55 55 O | 2DFC I B B A HF ¥ B il
e = == B =T A A FeE R G OEE O A | R S A | R B SR T A B
26 BEMY—190331—-8500—10 [Fe$sEBNE I |330%22 b BOSB+3M 9080 | HF 3 FC ol 21 & A8 S0 FE G | 2D A0 90 BE -0 WHF ¥ B ik

[ro= =] e | P— [ v~ = e [ me wwnd e swe | s pie anieme | st g me mem Bt b | wets Sl de min dee om |
| =2+ | exmv—avasss —ssoo—ao | T B | = | remicosnn | e we e an | ~a= i = Al e e Al R |
_——————
Bl | o= A | A h | A e S S | et s oo rme | s B e oen Bt b | et b A oo s em |
|[exmv 1 oaas ssooc 1ol e srEmeh 6 0 | ML EE 1 e L | e G G il | = ot ot e | e | e |
[ermv 1 oo oa sooo | =+ =r = m v 0 | B L EE A CheEr s | e e Gl | | ] | S e Gk R |
_ — ) I
e e B
[ s = el | P | per - | == == | 4 e we st SFL | et pe and ete | okt b e ol A b | s BEe A oin soe s |
[ 50 [ormv_swooas - nmeoo— 10 | o= srammn ve 0 | aam=an | 1| SLmicoRED T T T Ty | e [ e vean = |
— R S —
[ ] e I = | T [ i = s | e v o | e e o e 1 | W e e s e |
| = a | e hmv —awosse s oo a0 | v e 4sk eh i I | do oo s | 1 | P L ChCs s s | e el | oo amoese | e st | SR e i BER |
—~— o -
[ = ] el v | £ W e | I [ o= weri mosc swe | tdoie aniote | okt b s omn A bl | ket b As oo o m |
| 33 | erkmv_asosss_ssoo—10 | s oeeoee e ae 1 | semiocossn | e we e an | e e w ) | S Me Ak |
e~ e T T e



[tem No Parts Number Parts Name(EN) Qty Specification
01 |6KMV-190301-8500-10 COMMERCIAL NAME DECAL 2
02 |6KMV-190302-8500-10 CFMOTO STICKER 2
03  |6KMV-190303-8500-10 DECAL 1, LH PANEL 1
04 |6KMV-190304-8500-10 DECAL 2, LH PANEL 1
05 |6KMV-190305-8500-10 DECAL 3, LH PANEL 1
06 |6KMV-190306-8500-10 DECAL 4, LH PANEL 1
07  |6KMV-190307-8500-10 DECAL 5, LH PANEL 1
08 |6KMV-190308-8500-10 DECAL 6, LH PANEL 1
09 |6KMV-190309-8500-10 DECAL 7, LH PANEL 1
10  |6KMV-190311-8500-10 DECAL 8, LH PANEL 1
11  |6KMV-190312-8500-10 DECAL 9, LH PANEL 1
12 |6KMV-190313-8500-10 DECAL 10, LH PANEL 1
13 |6KMV-190314-8500-10 DECAL 11, LH PANEL 1
14  |6KMV-190315-8500-10 DECAL 12, LH PANEL 1
15  |6KMV-190316-8500-10 DECAL 1, RH PANEL 1
16  |6KMV-190317-8500-10 DECAL 2, RH PANEL 1
17  |6KMV-190318-8500-10 DECAL 3, RH PANEL 1
18  |6KMV-190319-8500-10 DECAL 4, RH PANEL 1
19  |6KMV-190321-8500-10 DECAL 5, RH PANEL 1
20  |6KMV-190322-8500-10 DECAL 6, RH PANEL 1
21 |6KMV-190323-8500-10 DECAL 7, RH PANEL 1
23 |6KMV-190327-8500-10 DECAL, FRONT RIM 2
24 |6KMV-190328-8500-10 DECAL 1, RIM 2
25  |6KMV-190329-8500-10 DECAL, REAR RIM 2
26  |6KMV-190331-8500-10 DECAL 2, RIM 2
27 |6KMV-190332-8500-10 ABS DECAL 2
28  |6KMV-190333-8500-10 LH DECAL 1 1
29  |6KMV-190334-8500-10 RH DECAL 1 1
30 |6KMV-190335-8500-10 LH DECAL 2 1
31 |6KMV-190336-8500-10 RH DECAL 2 1
32 |6KMV-190337-8500-10 SLOGAN DECAL 2

1

33

6KMV-190338-8500-10

DECAL, REAR PANEL




F19-2-B DECAL(NEBULA WHITE 2021)

[ == ] B = | B [ m-+ [ == | +4 #:1 | = mms  [weEEounr | e S A | REs FE o sk e |
| o1 |eKkMv—150301 850011 s EWiE [8o9=+1a | =2 | HE1L 10 | F=ydan | Fom | =5 % | =mwwam |
[==] B = [ == | === | T [ 2= s B | W e o | RS B s v B A | R B e o Ak A |
| o2 |6EMV 190302 850011 [CFMOTOWLAFE| 134a=20 [ = ] HE1 10 | #& > 3% an | = i | =5 # | FE G AlER |
[ = ] e | #wmwr | e | s | A4 | Seimize o | b o | i e pmi o A | RN FE e Ak mw |
| z2 |ekmv—190326-—anco—11 | = Switk | s1=s8 | =2 | HE1 10 | wmresean | + i =5 ¥t | FE ek = |
=
[==] B = | 45 ¥ [ == [ =] 4 #l [ Z=mm zic s | #iies omimr | w6 b= FEon B4 | Wb P o sk B |
[ 28 [eEmv—100ss3—8ss500-11 | FeommsvE | 11o=as | = | HE 110 EEE S T | =0 % | FE 6 ik |
[ == ] B = [ 5 B [ == [ == ] 4 #1 [ e mmizc st [ aammon e | shiss So o SE44 | 0 B de o s e |
| 29 | 6EMv—190334 850011 | IEammiiE |128+19 | 1 | HEI1L 10 |3yt |  om | =0 ¥ | ==camss |
NN L ORE FUMN
[ == ] B = | = [ m= [ == | TEe [z [ iemam e [sies semm 24 [0t Fe s = |
[ 30 | skmv-1903av—ssoo—10 | cswse | 115+8 | 2 | mHE110 [mEsmowan| va | 58 1) [Beer smacar en |




Tois

v B 6KMV-190300-A000-11 4 R 1% 3 AR

Al
i - PANTONE CODL GRAY 116 E¥RRe

B socs [ esronecooLcasyrc -

il ns B Rt (=& L AWEE | Enis | ERsVES | epsvea
3 | eEw-omer-mEor-1 | SRR | sraeE |2 | smEead weo | Sees | 0TS e FEWE
25 | sRw-omreEor1l | GREER | Sosir | 2 | #EEGd B0 | SeeE | 0REE G i Frwe

[==] ms [ &x [re[wm] ww |swos|cwus|esswan|esswes
[ot Jemv-rmmrssm- [gasen [ews| 2 [ BEri0 [sexe| =W [ ERRE

- 19w 26 w000~ 11 | SRAER, | 6L | I [T AREE

[

[Fa] ma [ %8 [ Re [®R] #n  [*Fn8 [ shis [sesNEN | sesyed |

23
25
[F=] L [ &% [ Rt [BR]| #h __[SWns [weas|wesnan | ensnea)
[z [Ew-eomznme-1 [cRomleR; | iween | @ | HErio [mxam| W | @F | stes |
cCFMOTO
[T n% [T I Y wh | SUwA |weas [ wesEEN | saspoa
=7 0 HE 110

[E8 [faw-smm-mw- 1 | FRRRR | uvess]| @ | HEIi0 |Waxe| =N | BW | st=8 |

[7=]

m [ «m [ re [®&] ww |

ENEA

[wsus [esswsn [unsweal

L]

| seme |

) . [z [ emwvmimsmssm-1 | smmm) |sswzm | @ |sossesw wm| S e e B e mese | ds |

[==] me bR [ re =] ww ] L) [esus[enewEn [enswea|
28 | B Immis0-il | RSEAT |smem | o |weewum)| SxeeSLEsEs 1008 | G | seee |
[F=] ns [ %8 [ Ri [BR] ## [s¥eS[Esls|sss¥En[snsyea | l I l I l I l I
[z [eew-rms-won-u [Grgen [meas| 1+ | HEie [ssse] =% [T sxe il _ —
R s
[r=] na [ s [ re [w&] wwn [ewss[esas[esswsrn|esswea] || i [ ex Jre]ea] we [ewma]esus[enswsn] ensves |
[0 |mur-womrsmeio| cemm | usw | 2 | REiio [sxen] =% | sk |seeswed)| [ [ewrimmesmoio| smtn |mws| @ [ssoma|ssss| =% | 8w | szes |
: ===
i, BEEonE, BAET AR, PRSI - PANTONE COOL GRAY 7 C — sm%
03 05 08 e 11 12
) [ & Ry | =R e s¥wl | wnus [ceswEn|enswe s
o | swv-imsmesm-n | wesmel | tmem | 1 | smosw [ eses [oeas | see | sees
o | swvimsmeim-n | APEEAT | ses | 1 | Looew | @see [aoNs | SeE | sses
] HEMY -1 U050 -BS00-11 FEEEAT | 1ese180 1 JLEI oG Fxxe |sosuE j L1 =xed
08 13 = | sov-iwsmssm-n | wesman | aew | 1 | sooew |[esse [oens | see | sses
4 k o | emv-issorssm-n | s skoy | zasezs | o anomeen [ #es |soca | meE | sses
| swvimsmaim-n | APEEAV | swm | 1 | Looem | @ske oS | SKE | sses
- HENY-1U05m-B500-11 FEEEaN S 1 JLEI oG Fxxe | sosuE /e LRt
W[ r-imsiEsm-1 | APEEAW | es | 1 | REomm | eese | JsNE | SRE | sses
[ swv-imswsm-1 | APEEAN | e | 1 | REomm | eese 4NN | SRE | sses
049 10 14 1z | sWr-iwsnusm-1 | AFSEAY | 1men | 1 | REomm | exxe | JGNS | SRE | sxes
5 | swiiwanam-n | AFREAN | de@ | 1 | Rooem | @use |EE | SRE | sxes
15 HEMY-190515-B500-11 FEEA UedE 1 JLEI oG Fxxe | sosuE /e LRt
16 | swv-imsewsm-1 | APEEA] | wwrem | 1 | REomm | eese |J4NE | SRE | sses
15 i 10 | cwiman e | AFSERD | men | 1 | Laoem | #nke SRS | BRE | stes
1T swiimanaam-n | AFREAE |se@ | 1 | Rooem | @use |AE | BRE | sxes
18 HENY-190519-8500-11 HEEEAN Ated 1 JLEI oG Fxxe | sosuE /e =xed
W | swv-imsmEsm-1 | APEEAV | 1mem | 1 | REomm | @ese | J4NE | SRE | ssxes
0 W | eav-iwmsmesn-n | APEEAV [iwmz | 1 | Looem | Sxke |o4NN | SRE | sxes
2 | savimsmaim-n | APEEAN | soeim | 1 | Looem | Sxke |a0Ns | SRE | sxes
16




A8 E 5 Eg =t T ¥4 %l FEEAE | BELE | HEEEEM | REEESE
23 GEMV-190327-8500-11 B 4 0 474%181 2 BOHB+3M 9080 | ANl | 2Dkl Hird W BE
25 GEMV-190329-8500-11 =g 450172 2 BO#B+3M 9080 | B 2D 9 Had W % B
23
/\
¥ 5 4 Rt T ¥4 %l FEHMR FHEE (HEEmEM HEEEhE
24 BEMV-190328-8500-11 g UEEO | 330+22 2 |S0#B+3M D080 | WA Feilh HE 4R | 2DF IR B WF S B
F 5 R ESE R~ i 4 % FE AR FELE  #HEEmEY | iEEah s
26 GEMV-190331-8500-11 SR N 330%22 2 SORB+3M G080 | WP e ABH SR L | 2DF LR B W S FE
& 5 ESy | S 4 #l FEAE (HEIE HEEEEM | REEES R
27 | BEMV-190332-8500-10 ABSHE 1E 60%15 2 | JLE10O#BD | 5 9% % ol FE ¥ ROt ok

===




B, S, BTSSPl [ PWOECUBNC  —

# [ 86 | RTO(RE| M |[AEER | BEAR EERELH EEtieE
0| OISR | EFEE| | el | 1| JBNOMD (MERE | DAAE | BHE | xR
0| GRS | EREBED | ST | 1| DO (WEEE | OME | BHE | Eiig
05 | GOS0 | ERWBEI D60 | 1| JBoEd (WEEE | 0MAE| BHE | Eiig
06 | GOS0 | ERWBEN | dln | 1| TBoE (WEE | 0ME| BHE | Eiig
0| G0N | ERMBEV | mSn | 1| TB0ED (MEE | OME | BHE | Eiig
0| GVO0NR0 | ERWBRV | SwED | 1| TBoED (WEEE | 0ME| BHE | Eiig
00| G0N0 | ERMBEN | SeE | 1| TBmom (WEEE | oMAE| BHE | Eidg
0| GIvIIELl | EPEERN | 1| 1| B0 |MEEH | DMK | BAE | AR
1| Ov-Dniesnell | EPERRD | S0 | 1| MBoD |MEEH | DMK | BHE | iR
12| OloOigs0n-ll | EHWREN | o | 1| mouomD |mEEd (iR | SR | RER
10| olooDldeBs0nell | EHWREN | e | 1| mouomD |mEsd (iR | SR | RER
10| Olooisgs0n-ll | EXWREN | s | 1| TouomD |mEsd (iR | SR | RER
5| O-loO0iGegs0n-ll | GHWRE] | Lot | 1| TolomD |mEsd (AR | SR | EER
16 | olooninegs0n-ll | GHWREN | s | 1| mouomn |mEEH (iR | BE | RkeR
11| GOivelons-gi0tell | EFWREN |lov2l | 1| TOlOED |MRE || BAE | RRER
0| GIVI0TIGE0LL | GPEREN | 0| 1| B0 |MERH | DMK | BHE | AR
9| o-looszlegR0n-ll | GHWREV | 0 | 1| TouomD |mEsd iR | SR | RER
00| G O0NRL | ERMBEV | melst | 1| TB0ED (MEEE | 0MDE| BHE | Eiig
1| G0N | EWBEN | o0ols6 | 1| TB0ED (WEE | 0ME | BHE | Eiig




[tem No Parts Number Parts Name(EN) Qty Specification
01 |6KMV-190301-8500-11 COMMERCIAL NAME DECAL 2
02 |6KMV-190302-8500-11 CFMOTO STICKER 2
03  |6KMV-190303-8500-11 DECAL 1, LH PANEL 1
04 |6KMV-190304-8500-11 DECAL 2, LH PANEL 1
05 |6KMV-190305-8500-11 DECAL 3, LH PANEL 1
06 |6KMV-190306-8500-11 DECAL 4, LH PANEL 1
07 |6KMV-190307-8500-11 DECAL 5, LH PANEL 1
08 |6KMV-190308-8500-11 DECAL 6, LH PANEL 1
09 |6KMV-190309-8500-11 DECAL 7, LH PANEL 1
10  |6KMV-190311-8500-11 DECAL 8, LH PANEL 1
11  |6KMV-190312-8500-11 DECAL 9, LH PANEL 1
12 |6KMV-190313-8500-11 DECAL 10, LH PANEL 1
13 |6KMV-190314-8500-11 DECAL 11, LH PANEL 1
14  |6KMV-190315-8500-11 DECAL 12, LH PANEL 1
15  |6KMV-190316-8500-11 DECAL 1, RH PANEL 1
16  |6KMV-190317-8500-11 DECAL 2, RH PANEL 1
17  |6KMV-190318-8500-11 DECAL 3, RH PANEL 1
18  |6KMV-190319-8500-11 DECAL 4, RH PANEL 1
19  |6KMV-190321-8500-11 DECAL 5, RH PANEL 1
20  |6KMV-190322-8500-11 DECAL 6, RH PANEL 1
21  |6KMV-190323-8500-11 DECAL 7, RH PANEL 1
23 |6KMV-190327-8500-11 DECAL, FRONT RIM 2
24  |6KMV-190328-8500-11 DECAL 1, RIM 2
25 |6KMV-190329-8500-11 DECAL, REAR RIM 2
26  |6KMV-190331-8500-11 DECAL 2, RIM 2
27  |6KMV-190332-8500-10 ABS DECAL 2
28  |6KMV-190333-8500-11 DECAL, LOWER PANEL 2
29  |6KMV-190334-8500-11 DECAL, REAR PANEL 1

2

30

6KMV-190337-8500-10

SLOGAN DECAL




F20-V2 [BZEITE TOOLS

B T R/TOOLS

[tem No Parts Number Parts Name(EN) Qty Specification
02 8010-000012 TIE BAND ASSY 1
03  |6KM#-200400-8001 RH REAR VIEW MIRROR ASSY 1
04 |6KM#-200300-8001 LH REARVIEW MIRROR ASSY 1
05 6KM#-200003-8000 PLUG 4
06 30102-060025870 SCREW M6x25 4
07 |6KM#-200001-8001 RUBBER WASHER 2
08 6KM#-200002-8001 SPACER 4




F36 MAHZRAZRS  FUEL VAPORIZATION SYSTEM
PRMERIZ RGHFUEL VAPORIZATION SYSTEM |
V-

[tem No Parts Number Parts Name(EN) Qty Specification
01 6NT1-360200 CANISTER 1
02 |30601-112010 CLAMP A12 2
03  |6NQ0-360005 FUEL VAPOR HOSE 5 1
04 |8010-180018 JOINT, HEAT TRANSMIT PIPE 1
05 30601-108010 CLAMP A8 2
06 |6KM0-360003 FUEL VAPERIZATION PIPE 3 1
07 30601-109010 CLAMP A9 2
08 |6KM0-360001 FUEL VAPERIZATION PIPE I 1
09 30601-110010 CLAMP A10 2
10 9GQ0-360100 TWO-WAY VALVE 1
11 |6KM0-360002 FUEL VAPERIZATION PIPE 2 1




F41  Z5jE88  AIR FILTER

Y83 VAR FILTER ASSY |
4
Vi
[tem No Parts Number Parts Name(EN) Qty Specification
01 30114-060025470 SCREW ASSY M6x25 4
02 0DMO0-110200 CLAMP ASSY 1
03 |0DMO0-110100 AIR FILTER ELEMENT 1
04 |0DN0-110000-00001 AIR FILTER ASSY 1
05 30601-110010 CLAMP A10 1
06 0ODMO0-110010-10000 OIL STORAGE HOSE 1
07 30601-210530 CLAMP B10.5 1
08 0DMO0-110012 PLUG, OIL STORAGE HOSE 1
09 30601-116010 CLAMP A16.5 1
10 ODMO0-110009 BREATHER HOSE 1
11 30601-118010 CLAMP A20 1




E01-1 ApifEo=hk  RIGHT CRANKCASE

iR R/RIGHT CRANKCASE




[tem No Parts Number Parts Name(EN) Qty Specification
01 |0DMO0-012010-0B203 RH CRANKCASE ASSY 1 MATTE BLACK
02 |30499-01507 BEARING 1
03 30499-02506 BEARING 1
04 [30499-03001 BEARING 1
05 0010-090005-0010 BOLT M6x16 2
06 30305-060112 WASHER @6 2
07 30499-02005 BEARING 1
08 30499-01700 BEARING 6303C3@NTN 1
09 01A0-012010-00001 SCREW 4
10 |0DM0-012001 VENTILATED COVER PLATE 1
11 30105-050012890 SCREW M5x12 2
12 |0A70-013004 PLUG 1
13 [30800-01405 CIRCLIP FOR HOLE 14A 1
14  |0800-073004 SPRING SEAT, RELIEF VALVE 1
15 |01A0-012007 SPRING, RELIEF VALVE 1
16 |0DM0-012003 CORE, RELIEF VALVE 1
17 |0DM0-012002 RESTRICTION PLUG 1
18 0020-011018-00001 BOLT Mé6x70 2




LEFT CRANKCASE

pasl: i T s Y

TE i S RILEFT CRANKCASE

EO01-2




[tem No Parts Number Parts Name(EN) Qty Specification
01 0DM0-011010-0B202 LH CRANKCASE ASSY 1 MATTE BLACK
01 0DMO0-011010-0BP0O3 LH CRANKCASE ASSY 1 MAUD SPIRIT BLACK
02 0010-013010-0010 BOLT M6x50 4
03 0020-011018-00001 BOLT M6x70 9
04 0DMO0-011030 OIL STRAINER 1
05 01A0-012009 SCREEN SPRING 1
06 01A0-012003 O-RING 35x3.5 1
07 01A0-012002-0HAQ00 STRAINER COVER 1 SILVER GREY
07 01A0-012002-0HB0O0O STRAINER COVER 1
08 0700-065220 OIL SEAL 13x22x5.5 1
09 30403-01300 BEARING 13x19x12 1
10 0180-011500 MAGNETIC DRAIN BOLT M12x1.5 1
11 0010-021014 WASHER 12 1
12 30800-04005 CIRCLIP FOR HOLE 1
13 0DMO0-011007 OIL SEAL 22x38x7 1
14 01A0-012010-00001 SCREW 1
15 0700-011103 PIPE BREATHER 1
16 0010-090005-0010 BOLT M6x16 1
17 0DM0-011020 SPEED SENSOR 1
18 30410-00800 ROLLER 4
19 0DMO0-011050 BEARING 17x27x13 1
20 0DMO0-011005 OIL RETURN PIPE,ENGINE 1
21 30499-02201 BEARING 1
22 30499-03501 BEARING 1
23 30499-01507 BEARING 1
24 0DMO0-011006 O-RING 13x2 1




E01-3-A-V2 AMESEKGEEIES) RIGHT SIDE COVER(SLIPPING CLUTCH )

FlE A EB/RIGHT SIDE COVER ASSY




[tem No Parts Number Parts Name(EN) Qty Specification
01 0DMB-013005-1HAQ0 RH SIDE COVER 1 FOR SLIPPING CLUTCH
02 30410-00800 ROLLER 2
03 30502-018000F O-RING 1
04 0DMO0-013002 WATER PIPE 1
05 30800-02205 CIRCLIP FOR HOLE 1
06 0DMO0-013007 OIL SEAL,CRANKCASE 1
07 0A70-013004 PLUG 1
08 01A0-012010-00001 SCREW 2
09 0DMO0-013001-00001 GASKET, RH SIDE COVER 1
10 30403-01200 BEARING 12x16x10 2
11 0010-080009 OIL SEAL 12x20x5 1
12 0700-013007 WASHER 12.5x18.5x0.6 1
13 0700-013006-10000 RETURN SPRING, CLUTCH LEVER 1
14 0DMB-013300-00002 CLUTCH CONTROL SHAFT ASSY 1 FOR SLIPPING CLUTCH
15 0110-013030 O-RING 18x3.55 1
16 0700-013008 PLUG, OIL FILLING 1
17 0010-060012-0010 BOLT M6x30 11
19 0010-023010-0010 BOLT M6x20 5
20 0DMO0-013003-0HBO1 STRAINER COVER 1
21 30502-057000F O-RING 57x3 1
22 0DMO0-013009 SPRING, FILTER ELEMENT 1
23 0DMO0-013200 OIL FILTER ASSY, ENGINE 1
25 0700-013100-00001 VIEWER, OIL LEVEL 1
26 0700-012201 O-RING 5x2 1
27 0DMB-019000 DECO COVER 1
28 0HUO0-013009 RETAINER 1




E01-3-B  BMIESERGIZEM) RIGHT SIDE COVER(CABLE VERSION)

H 1% 4 % BURIGHT SIDE COVER ASSY




[tem No Parts Number Parts Name(EN) Qty Specification
01 0DMO0-013005-1HA04 RH SIDE COVER 1 FOR CABLE CLUTCH
02 30410-00800 ROLLER 2
03 30502-018000F O-RING 1
04 0DMO0-013002 WATER PIPE 1
05 30800-02205 CIRCLIP FOR HOLE 1
06 0DMO0-013007 OIL SEAL,CRANKCASE 1
07 0A70-013004 PLUG 1
08 01A0-012010-00001 SCREW 2
09 0DMO0-013001-00001 GASKET, RH SIDE COVER 1
10 30403-01200 BEARING 12x16x10 2
11 0010-080009 OIL SEAL 12x20x5 1
12 0700-013007 WASHER 12.5x18.5x0.6 1
13 0700-013006-10000 RETURN SPRING, CLUTCH LEVER 1
14 0DMO0-013300-30000 CLUTCH CONTROL SHAFT ASSY 1 FOR CABLE CLUTCH
15 0110-013030 O-RING 18x3.55 1
16 0700-013008 PLUG, OIL FILLING 1
17 0010-060012-0010 BOLT M6x30 11
18 0DMO0-013011-20000 BRACKET, CLUTCH CABLE 1
19 0010-023010-0010 BOLT M6x20 4
20 0DMO0-013003-0HBO1 STRAINER COVER 1
21 30502-057000F O-RING 57x3 1
22 0DMO0-013009 SPRING, FILTER ELEMENT 1
23 0DMO0-013200 OIL FILTER ASSY, ENGINE 1
25 0700-013100-00001 VIEWER, OIL LEVEL 1
26 0700-012201 O-RING 5x2 1
27  |0HUO0-013009 RETAINER 1




E01-4 AMZESSA  LEFT SIDE COVER

7eMi5}EFRLEFT SIDE COVER




[tem No Parts Number Parts Name(EN) Qty Specification
01 0DMB-014002-0HB00O LH SIDE COVER 1 VELOCITY GREY
02 0010-060012-0010 BOLT M6x30 9
03 01A0-012003 O-RING 35x3.5 1
04 01A0-012002-0HAQ00 STRAINER COVER 1 SILVER GREY
05 0DMO0-014100 REAR COVER ASSY, LH 1
06 0010-013009-0010 BOLT M6x40 2
07 0010-023010-0010 BOLT M6x20 1
08 0DMO0-014003 VIEWING HOLE, TIMING INSPECTION 1
09 01A0-013005 O-SEAL RING 13x2 1
10 0010-013010-0010 BOLT M6x50 1
11 30410-00800 ROLLER 2
12 0DMO0-014004 FIXING PAD, HARNESS 1
13 0010-080010-00001 BOLT M6x10 1
14 0DMO0-014001-00001 GASKET, LH SIDE COVER 1
15 30102-050012810 SCREW M5x12 1
16 0A80-014005 WIRE CLAMP 1




E02-1 SiI&E=%S6  CYLINDER HEAD COVER
AYmeEES PICYLINDER HEAD COVER |
Vi

[tem No Parts Number Parts Name(EN) Qty Specification
01 |0DMO0-021100 SEAL RING ASSY, CYLINDER HEAD COVER 1
02 |0DMO0-021001-0HA0O CYLINDER HEAD COVER 1
02 |0DMO0-021001-0HB0OO CYLINDER HEAD COVER 1
03 |0700-021200 CYLINDER HEAD COVER BOLT SEAL RING 4
04 |0700-021003-00001 CYLINDER HEAD COVER BOLT 4 GALVANIZED TRIVALENT CHRO
05 0DMO0-178000 IGNITION COIL 1
06 0DM0-021002 PRESS PLATE 1
07 0010-021019-0010 BOLT M6x12 1




E02-2 SiIZE9SpE  CYLINDER COVER

ST/} ICYLINDER HEAD




[tem No Parts Number Parts Name(EN) Qty Specification
01 0DMO0-022200-1BP00 CYLINDER BODY ASSY 1
02 0DMO0-022400 THERMOSTAT ASSY 1
03 0DMO0-022005-0B200 THERMOSTAT CAP 1 MATTE BLACK
04 0010-023010-0010 BOLT M6x20 2
05 018B-022810 WATER TEMPERATURE SENSOR 1
06 0DMO0-022006 CONNECTING PIPE, THROTTLE BODY 1
07 0DMO0-022300 CLAMP, CONNECTING PIPE 1
08 0180-022003-00001 STUD 4
09 0010-080013-0010 BOLT M6x22 2
10 0DMO0-024500 TENSIONER ASSY 1
11 0DMO0-024011 SEALING GASKET, TENSIONER 1
12 0060-022001 O-SEAL RING 1
13 0JYA-023001-00001 HEX FLANGE BOLT 1
14 0700-021200 CYLINDER HEAD COVER BOLT SEAL RING 1
15 0DM0-022008-00001 CYLINDER HEAD DAMPING BOLT 1
16 0010-011016-00001 BOLT M6x125 2
17 0700-170200 SPARK PLUG 1
18 |0700-022013-00001 CYLINDER HEAD BOLT M10x158 4
19 0700-022016 WASHER 10.5x19x2.3 4
20 0DMO0-022100 GASKET KIT, CYLINDER HEAD 1




E02-3 SEFI;EZE  CYLINDER & PISTON

SHLANESECYLINDER&PISTON




[tem No Parts Number Parts Name(EN) Qty Specification
01 0DM0-023001-10000 SEAL GASKET, CYLINDER 1
02 0DM0-023100-0BP11 CYLINDER BODY ASSY 1 I
02 0DM0-023100-0BP21 CYLINDER BODY ASSY 1 II
03 30410-00800 ROLLER 2
04 0110-040006-0050 CIRCLIP, PISTON PIN 2
05 0DMO0-040008 PISTON PIN 1
06 0DM0-040007-00021 PISTON (II) 1 II
06 0DMO0-040007-00011 PISTON (I) 1 I
07 0DMO0-040100 PISTON RING ASSY 1




E02-4 ESEShD SRk CAMSHAFT

RSBl B CAMSHAFT




[tem No Parts Number Parts Name(EN) Qty Specification
01 0010-021019-0010 BOLT M6x12 1
02 0DM0-024002 STOPPER, CHAIN GUIDE 1
03 0DMO0-024008 CHAIN GUIDE 1
04 0DMO0-024009 CHAIN GUARD 1
05 0DMB-024002 TENSIONER PLATE 1 Slipping clutch
05 0DMO0-024400 TENSION PLATE ASSY 1 Cable clutch
06 0DMB-024001 THREADED SHAFT PIN 1 Slipping clutch
06 0DMO0-024001 PIN SHAFT 1 Cable clutch
07 0DMO0-024300 TIMING CHAIN 1
08 0DMO0-024005 CHAIN GUIDE BLOCK 1
09 0DM0-024200-10000 CAMSHAFT, AIR EXHAUST 1
10 0700-022005-0090 TAPPET 4 t=3.38
10 0700-022005-0100 TAPPET 4 t=3.40
10 0700-022005-0110 TAPPET 4 t=3.42
10 0700-022005-0120 TAPPET 4 t=3.44
10 0700-022005-0130 TAPPET 4 t=3.46
10 0700-022005-0140 TAPPET 4 t=3.48
10 0700-022005-0150 TAPPET 4 t=3.50
10 0700-022005-0160 TAPPET 4 t=3.52
10 0700-022005-0170 TAPPET 4 t=3.54
10 0700-022005-0180 TAPPET 4 t=3.56
10 0700-022005-0190 TAPPET 4 t=3.58
10 0700-022005-0200 TAPPET 4 t=3.60
10 0700-022005-0210 TAPPET 4 t=3.62
10 0700-022005-0220 TAPPET 4 t=3.64
10 0700-022005-0230 TAPPET 4 t=3.66
10 0700-022005-12500 TAPPET 4 t=3.68
10 0700-022005-12600 TAPPET 4 t=3.70
10 0700-022005-0260 TAPPET 4 t=3.72
10 0700-022005-12800 TAPPET 4 t=3.74
10 0700-022005-0280 TAPPET 4 t=3.76
10 0700-022005-0290 TAPPET 4 t=3.78
10 0700-022005-0300 TAPPET 4 t=3.80




10  |0700-022005-13200 TAPPET 4 |t=3.82
10 |0700-022005-0320 TAPPET 4  |t=3.84
10  |0700-022005-0330 TAPPET 4  |t=3.86
10  |0700-022005-0340 TAPPET 4  |t=3.88
10  |0700-022005-13600 TAPPET 4 |t=3.90
10  |0700-022005-0360 TAPPET 4 |t=3.92
10  |0700-022005-0370 TAPPET 4 |t=3.94
10  |0700-022005-0380 TAPPET 4 |t=3.9
10  |0700-022005-0390 TAPPET 4 |t=3.98
10  |0700-022005-0400 TAPPET 4 |t=4.00
10  |0700-022005-0410 TAPPET 4 |t=4.02
10  |0700-022005-0420 TAPPET 4 |t=4.04
10  |0700-022005-0430 TAPPET 4  |t=4.06
10  |0700-022005-0440 TAPPET 4  |t=4.08
10  |0700-022005-0450 TAPPET 4  |t=4.10
10  |0700-022005-0460 TAPPET 4 |t=4.12
10  |0700-022005-0470 TAPPET 4 |t=4.14
10  |0700-022005-0480 TAPPET 4  |t=4.16
10  |0700-022005-0490 TAPPET 4  |t=4.18
10  |0700-022005-15100 TAPPET 4 |t=4.20
10  |0700-022005-15200 TAPPET 4 |t=4.22
10 [0700-022005-0520 TAPPET 4 [t=4.24
10 [0700-022005-0530 TAPPET 4 [t=4.26
10  |0700-022005-15500 TAPPET 4  |t=4.28
11 |0700-022004 LOCK CLIP, VALVE 8

12 |0700-022003 UPPER SEAT, VALVE SPRING 4

13 |0700-022007-10000 SPRING, VALVE 4 |HANG ZHOU SPRING
14 |0700-022006 LOWER SEAT, VALVE SPRING 4

15 |0700-022400-1000 SEAL RING, VALVE STEM 4

16  |0DMO-022002-00001 AIR EXHAUST VALVE 2

17 |0DM0-022001-00001 AIR INTAKE VALVE 2

18  |0DM0-024100-00001 CAMSHAFT, AIR INLET 1

18  |0DM0-024100-10000 CAMSHAFT, AIR INTAKE 1




E03  ®AEBALEAE  MAGNETO
BEFEHLUEIMAGNETO
[tem No Parts Number Parts Name(EN) Qty Specification
01 0DMO0-031000-10001 MAGNETO ROTOR ASSY. 1
02 0060-030003-0030 INNER HEX BOLT M6x30 3
03 0DMV-032000-0001 MAGNETO STATOR ASSY 1
04 30102-050012810 SCREW M5x12 2
05 0DMO0-030001 CABLE FIX BRACKET, TRIGGER 1




E04  phimnZEFFSAE CRANKSHAFT&CONNECTING ROD

ROD |

V-

[tem No Parts Number Parts Name(EN) Qty Specification
01 0700-040001-20000 BOLT M12x1.25x45 1
02 0700-040002-00001 WASHER 12.5x33x5 1
03 |0DMO0-041000-00014 CRANKSHAFT ASSEMBLY 1
04 |0010-040006 WOODRUFF KEY 1
05 [(0DMO0-040009 WOODRUFF KEY 1
06 0DMO0-040002 OUTPUT GEAR 1
07 0DMO0-040003 CIRCLIP16 1
08 0110-040001-00001 NUT M16x1 1




EO5-A EHEELk (BaIES) CLUTCH (SLIPPING CLUTCH)

AR RICLUTCH ASSY

A

F2 T

L1 117 e
‘:\‘\I!l__'_ L A

I L

"

",
.,

‘f-




[tem No Parts Number Parts Name(EN) Qty Specification
01 0DMO0-050004 WASHER 20x37x2 1
02 0DMO0-050003 COLLAR 1
03 ODMB-051000 CLUTCH SUB ASSY. 1
04 |30400-01207 ROLLER BEARING 1
05 0DMB-050001 TIE-ROD 1
06 ODMB-051208 BOLT M6x30 3
07 |0DMB-051209 PRESS SPRING PLATE 1
08 [0DMB-051202 PRESS SPRING 3
09 |0DMB-051100 PRIMARY DRIVEN GEAR ASSY 1
10 |0DMB-051220 FRICTION DISC 2 3
11 |0DMB-051205 DRIVEN DISC 1 1
12 |0DMB-051207 DRIVEN DISC 2 3
13 |0DMB-051210 FRICTION DISC 1 2
14 |0DMB-051204 BELLEVILLE SPRING 1
15 |0DMB-051203 BELLEVILLE SEAT 1




EO5-B-V2 E&HEEEk (FIZRMR) CLUTCH (CABLE VERSION)

E12 B&4EBUICLUTCH ASSY

-

———




[tem No Parts Number Parts Name(EN) Qty Specification
01 0DMO0-050004 WASHER 20x37x2 2
02 0DMO0-051000 PRIMARY DRIVEN GEAR ASSY 1
03 0DMO0-050003 COLLAR 1
04 0DMO0-052006 PRESSURE PLATE 1
05 0DMO0-052200 FRICTION DISC ASSY 5
06 0DMO0-052005 DRIVEN DISC 1 5
07 0DMO0-052007 DRIVEN DISC 2 1
08 0DMO0-052004-10000 BELLE SPRING 1
09 0DMO0-052003-10000 SPRING SEAT 1
10 0DMO0-052100 SLEEVE 1
11 0DMO0-052002 PRESS SPRING 6
12 0DMO0-052001 LIFT-SLAB 1
13 0DMO0-052008 BOLT M5x25 6
14 0DMO0-050002 BEARING SEAT 1
15 30400-00802 BEARING 1
16 0DMO0-050001-10000 DAMPER ROD 1
17 0DMO0-050000-30000 CLUTCH ASSY 1
18 0DMO0-052300-00001 FRICTION DISC ASSY 1 2




EO6-1 HARYZNEAL(1) TRANSMISSION(1)

B M ETRANSMISSION




[tem No Parts Number Parts Name(EN) Qty Specification
01 0A70-065001 GEARSHIFT CAM BOLT M6 1
02 0DMO0-065100-00001 SWING ARM, GEARSHIFT 1
03 0700-064001 WASHER 6.3x16.3x1.2 1
04 0DMO0-065001 SPRING, SWING ARM, GEARSHIFT 1
05  |30004-060016130 BOLT M6x16 1
06 0DMO0-064002 CAM, GEARSHIFT DRUM 1
07 30406-00303 NEEDLE BEARING 2
08 0DMO0-064001-00001 SHIFT DRUM 1
09 0A70-064003 SPRING 2
10 0A70-064004 CONTACTOR, GEAR SWITCH 2
11 0A70-060014 O-RING 26.2x2.4 1
12 0DMV-066000-1301 GEAR POSITION SENSOR 1
13 30116-050020410 SCREW ASSY M5x20 2
14 0DMO0-063100-00001 GEARSHIFT ROD ASSY 1
15 0DMO0-063001 RETURN SPRING, GEARSHIFT 1
16 0DMO0-063002-00001 SHIFT POSITION SPRING PIN 1
17 30801-01405 CIRCLIPS FOR SHAFT 1 14
18 0DMO0-063003 WASHER 14x20x1 1
19 0DMO0-060006 SHIFT FORK, RH 1
20 0DMO0-060005 SHIFT FORK, MID 1
21 0DMO0-060004 SHIFT FORK, LH 1
22 0DMO0-060003 FORK SHAFT 1




E06-2  ¥HatiZSiEiEAk(2)  TRANSMISSION(2)

BB TRANSMISSION




[tem No Parts Number Parts Name(EN) Qty Specification

01 0110-040001-00001 NUT M16x1 1

02 0DMO0-040003 CIRCLIP16 2

03 0DMO0-061001 DRIVE SHAFT 1

04 0DMO0-061006 WASHER 20x27x1 2

05 0DM0-061007 BUSHING 20x23x17.2 1

06 0DMO0-061004 5TH GEAR, DRIVE 1 26

07 0DMO0-061008 SPLINE WASHER 20x26x1.6 2

08 0DMO0-061012 CIRCLIPS FOR SHAFT 20 2

09 0DMO0-061003 3RD<(>&<)>4TH GEAR, DRIVE 1

10 0DMO0-061009 SPLINE SLEEVE 23 1

11 0DMO0-061005 6TH GEAR, DRIVE 1 27

12 0DM0-061002 2ND GEAR, DRIVE 1 17

13 0DMO0-061011 WASHER 17x26x1 1

14 0DM0-062021 LOCK WASHER 17x28x1 1

15 0DM0-062002 1ST GEAR, DRIVEN 1

16 0DMO0-062019 BUSHING 20x23x10.5 1

17 0DMO0-062018 WASHER 20 1

18 0DMO0-062006 5TH GEAR, DRIVEN 1

19 0DMO0-062017 CIRCLIPS FOR SHAFT 25 1

20 0DMO0-062016 SPLINE WASHER 25x31x1 1

21 0DMO0-062005 4TH GEAR, DRIVEN 1

22 0DMO0-062015 SPLINE SLEEVE 25x10 1

23 0DMO0-062014 LOCK WASHER 25 1

24 0DM0-062013 SPLINE WASHER 25x42x1.6 1

25 0DMO0-062004 3RD GEAR, DRIVEN 1 33

26 0DM0-062012 BUSHING 25x28x10 1

27 0DMO0-062001 SECONDARYSHAFT 1

28 0DMO0-062011 WASHER 25x32x1 1

29 0DMO0-062007 6TH GEAR, DRIVEN 1

30 0DMO0-062008 WASHER 22x29x1 2

31 0DM0-062009 BUSHING 22x25x11 1

32 0DM0-062003 2ND GEAR, DRIVEN 1 36
1

33

0DMO0-060001-00001

DRIVE SPROCKET




34 |0DM0-060002 GUARD, SPROKET 1
35 |30004-060010850 BOLT M6x10 2
36 |0DMO0-062000 COUNTERSHAFT ASSY 1
37 |0DM0-061000 MAIN SHAFT ASSY 1




E07 #HLHZESIRL  OIL PUMP
HUEREROIL PUMP |
WV
[tem No Parts Number Parts Name(EN) Qty Specification

01  |30802-00805 SPLIT WASHER 1 8
02 0800-011005 WASHER 10 2 10
03 0DMO0-070003 GEAR, OIL PUMP 1

04  |30406-00300 ROLLER NEEDLE P3x21.8 1

05 0010-090005-0010 BOLT M6x16 3

06 |0DM0-070002 COVER, OIL PUMP 1

07  |30406-00401 ROLLER NEEDLE P4x7.8 2

08 0DMO0-070001 SHAFT,OIL PUMP 1

09 (0DMO0-070100 ROTOR ASSY, OIL PUMP 1

10 [30406-00304 ROLLER NEEDLE 1




E08 7KZEEEL  WATER PUMP

HGRE R WATER PUMP ASSY




[tem No Parts Number Parts Name(EN) Qty Specification
01 0180-013208-0010 BOLT M6x45 3
02 0010-023010-0010 BOLT M6x20 2
03 0010-060009 WASHER 6 1
04 0DMO0-080100-0HBO1 WATER PUMP COVER 1
05 30406-00401 ROLLER NEEDLE P4x7.8 2
06 0DMO0-080003 SEAL RING, WATER PUMP COVER 1
07 0DMO0-080002 IMPELLER, WATER PUMP 1
08 01A0-013005 O-SEAL RING 13x2 1
09 0JWA-081000 WATER SEAL ASSY 1
10 0010-080009 OIL SEAL 12x20x5 1
11 30400-01207 ROLLER BEARING 2
12 0DMO0-080001-00001 SHAFT, WATER PUMP 1




E09 FEENZELE  STARTING SYSTEM

FERIRGISTARTING SYSTEM




[tem No Parts Number Parts Name(EN) Qty Specification
01 0DMO0-090007 SPACER RING 1
02 0DMO0-092000-00001 GEAR ASSY, STARTING MOTOR 1
03 0DMO0-090001 WASHER 27x44x1 1
04 30102-060016810 SCREW M6x16 6
05 0DMO0-091000 OVERRIDING CLUTCH 1
06 0800-011202 SHAFT, BREATHER 1
07 0DMO0-090004 BUSHING, MIDDLE GEAR 1
08 0DMO0-090002-00001 STARTING GEAR 1
09 0DMO0-090006 DUAL GEAR 1
10 0DMO0-090005 AXLE, DUAL GEAR 1
11 0DMO0-093000 STARTING MOTOR 1
12 0010-021017-0010 BOLT M6x25 2




E16  FEMhsA  BALANCER SHAFT
i3 & % BALANCE ASSY
[tem No Parts Number Parts Name(EN) Qty Specification
05 [0DMO0-160002 WASHER 20x5x1.5 1
06  [0DMO0-162000-00020 DRIVEN GEAR ASSY, BALANCER SHAFT 1

08

0DMO0-160000-10020

BALANCER SHAFT ASSY




E17-B TS| J)AFIEHES(CF250-6{55F) THROTTLE&INJECTOR (ONLY FOR CF250-6)

5 ARWEnEY THROTTLE &INJECTOR




[tem No Parts Number Parts Name(EN) Qty Specification
01 0DM#-170020-1101 THROTTLE BODY ASSY 1
02 0DMO0-171000 FUEL INJECTOR 1
03 0DMO0-173002 CIRCLIP 1
04 0DMO0-173001 INJECTOR CAP 1
05 0700-012013-00001 BOLT M5x12 1
06 0DMO0-022300 CLAMP, CONNECTING PIPE 1
07 0DMO0-022006 CONNECTING PIPE, THROTTLE BODY 1
08 0A80-173100 THROTTLE POSITION SENSOR 1
09 0JY0-175000 T-MAP 1
10 0DMO0-173200-10000 STEPPER MOTOR 1




